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History of this test report

Report No. Version Description Issue Date
FR1IN1011-01G 01 Initial issue of report Jan. 05, 2023
FRIN1011-01G 02 Revise Test Mode channel table in section 2.2 Feb. 06, 2023
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark

3.1 15.407(e) 6dB & 26dB Bandwidth Pass -

3.1 2.1049 99% Occupied Bandwidth Reporting only -

3.2 15.407(a) Maximum E.I.R.P Output Power Pass -

3.3 15.407(a) Power Spectral Density Pass -

6.57 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
110.510 MHz
- 15.207 AC Conducted Emission Not Required -
15.203 .

3.5 15.407(a) Antenna Requirement Pass -
Note: Not required means after assessing, test items are not necessary to carry out.
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in

accordance with the regulation limits or requirements declared by manufacturers.

It's means measurement values may risk exceeding the limit of regulation standards, if

measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Cindy Liu
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and Wi-Fi 6GHz 802.11a/n/ac/ax.

Antenna Information
. Antenna Net Cable
Antenna | RF Chain . Frequency Range| Ant. [Connector
Set No Brand Model Gain (MH2) Tvpe Tvpe Length
' (dBi) yp yp (mm)
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
. HONG i-pex
A Chain0/1 260-25094 3.07 5.25~5.35 GHz PIFA 300mm
BO (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
. HONG i-pex
B Chain0/1 260-25083 5.09 6.425~6.525 GHz PIFA 300mm
BO (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG 4.72 5.725~5.850 GHz i-pex
C Chain0/1 260-25084 Monopole 200mm
BO 4.71 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.
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1.1.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

Array Gain = 10 log(NANT/NSS) dB.

The directional gain “DG” is calculated as following table.

DG DG
for for
UNII-4
Ant 5 Ant 4 Power PSD
(dBi) (dBi) (dBi) (dBi)
5.09 5.09 5.09 8.10

Calculation example:

If a device has two antenna, Ganti1= 5.09dBi; Gant2=5.09dBi

Directional gain of power measurement = max(5.09, 5.09) + 0 = 5.09 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (5.09 dBi/ 20) + 10" (5.09 dBi/ 20) ]~ 2}/2}

=8.10 dBi

Power limit reduction = Composite gain — 6dBi, (min =0)

PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY, 03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

¢+ FCC KDB 291074 D02 EMC Measurement vO1

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower).

2.1 Carrier Frequency and Channel

. Frequenc Note
Frequency Band Bandwidth Channel g y
(MHz)
169 5845 Straddle
20 MHz 173 5865
177 5885
5850-5895 MHz 167 5835 Straddle
(U-NII-4) 40 MHz
175 5875
80 MHz 171 5855 Straddle
160 MHz 163 5815 Straddle
Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
TEL : 886-3-327-0868 Page Number :80f35
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU but does not support 2x996-tone RU on 160MHz

channel.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel, 996-tone

RU is covered by 80MHz channel and 1992-tone RU is covered by 160MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Specification

MCS index /Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHT80 (Covered by HE80) MCSO0
802.11ac VHT160 (Covered by HE160) MCSO
802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

802.11ax HE160 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

RF test channel of UNII-4 and UNII-3 &-4 span channels
ch.# 802.11a | 802.11ax HE20 | 802.11ax HE40 | 802.11ax HE80 | 802.11ax HE160
L Low 169 169 167 - -
M | Middle 173 173 - 171 163
H High 177 177 175 - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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FCC RADIO TEST REPORT Report No. : FRIN1011-01G

2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord
1. |Power Supply GW Instek GET874629 N/A N/A Unshielded, 1.8 m
2. |Fixture Qualcomm 20-33568-H1 [N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 11 of 35
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SPORTON LAB.

3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures
The testing follows FCC KDB 291074 D02 EMC Measurement vO1 (Draft) Section 2.11 Minimum
Emission bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold
Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

© g M w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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MIMO <Ant. 5+4>
<802.11a Mode>

6dB Bandwidth 26dB Bandwidth
Spectrum | =) | (spectrum ) [=)
Ref Level 30,00 dEm Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém Offset 26.20 dB &« RBW 3200 kHz
jo Att 20 dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep | Att 20 dB  SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max @ 1Pk Vigw
p2[1] 0.51 dB)| mi[1] 21.18 dBm
15.1927 MHz2| 5.8351500 GHz|
20d M1[1] 4,48 dBm)| 20 dBm D2[1] 1.17 dB|
5.8B376570 GHZ| 19.9000 MHz|
10 df 10 dem
— o3 3.330 de — - | - D1 5.060 de . 4-&"‘"““ Wm“‘““wv‘,..m
o P — 50 Y L L o ;
[ | ey / \
a0 ( \‘ -10 dBm 1 T
| f \
20 d =204l 2 .20 -
N D2 -20.940 dBrm o
L/ \ iy
by, Y M
30 di ) ) -30 dam- —- = —
et “""whﬂ ettt fsntp b gt i LIPS T
u«HJwM T ket s RO TR
40 b -40 i
S0 -50 dBm
-60 di -60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts span-su,ﬂ MHz
L J{ J " e I )j! J L &
P.2022 S 16:2
Occupied Bandwidth
Spectrum ',‘?
Ref Level 20.00 dBm Offset 26.20 dB & RBW 300 kHz
o Alt 20 dB SWT 1ms @ VBW 1 MHz Mode Sweep
@152 Max
Mi[1] 5.66 dBm)|
o 5.8466980 GHz
B Occ Bw 16.333666334 MHz
10 dey #
L
0da TL ot b, 2
7 ‘
B L |
-10 d
/f |
20 db b
208 ! Yy,
Wit L TR ey R L Y PR
40 d
-50 dB
60 dB
CF 5.845 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 5.846698 GHz 5.66 dBm
T1 1 5.8370579 GHz -2.43 dém Occ Bw 16,333666334 MHz
T2 1 58533916 GHz -2.25 dBm
)i [T
Pat ser 16:
Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0

Page Number
Issue Date
Report Version

1 13 0f 35
: Feb. 06, 2023
1 02



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

<802.11ax HE20 Mode>

Spectrum [“%' Spectrum [“%?
Ref Level 30,00 dEm Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém Offset 26.20 dB &« RBW 3200 kHz
o att 20d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep o att 20 8 SWT 1ms @ VBW _1MHz _Made Sweep
(@ 17k Max @17k view
D2[1] 0.83 dB M1[1] 20.05 dBm|
16.0926 MHZ| 5.8347000 GHz|
20 di 1[1] 2.78 dBm 20 dBm D2[1] 0.54 dB
5.B367580 GHZ| 21.0500 MHz|
10 df 10 dem
01 6.520 dBm . {
- . | i bt A APy
D 60 d AN At
™ : " P o ettt Pl
" ES 1 O . ol Tl PO ' \
D2 -2.640 dBm IFJ_.\. et if LT vy
! v
10 ‘ -10 dbm i
| "-'r \o
nd i\ =20-dBmr——i D2 -19.480 dBr L‘L
\
L o
30 d d L 30 dBm o b
r 4 ; . ; T
o iy iy arbirsc il oo R TS
T s T LT -40 dBm
-0 -50 dBm
-60 di -60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts Span 50.0 MHz
L JU | Measuring... QENAREND e i L il | Measuring.. WEANRRNND e 4

Occupied Bandwidth

Ref Level 30.00 dBm  Offset 26.20 db & RBW 200 kHz
bo Att 20 dB SWT 1ms @ VBW
@1Sa Max

1MHz  Mode Sweep

M1[1] 6.60 dBm

5.8456490 GHz|
Occ Bw 18.831168831 MHz|
o . |

1
) N — .
o ae '?;,uwww‘w*’””“’* Jor e

20 dey

-10 dB: H’

-20 dB 1
20 d 7 wk
-30 de e

" i
fravier W T Bt Tl oo,
40 dB

-50 dB

60 dB

CF 5.845 GHz

1001 pts

Span 50,0 MHz
Marker

Type | Ref | Trc | X-value | Y-value |__Function |
M1 1 5.845648 GHz .80 dém

T1 1 £.8358002 GHz 0.30 dém Occ Bw 18.831168831 MHz
T2 1 5.8546404 GHz 0.08 dBm

Function Result

Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax

HE40 Mode>

6dB Bandwidth 26dB Bandwidth
e ) & | (spemmam ) @)
Ref Level 30,00 dém Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém  Offset 26.20 dB & RBW 300 kHz
jo Att 20 dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep | Att 20 dB  SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max @ 1Pk View
D2[1] 0.95 dB M1[1] 19.66 dBm)
35.4425 MH2| 5.8152900 GHz|
20 di M1[1] 3.47 dBm)| 20 dBmr- D2[1] 0.80 dB
5.8174680 GHZ| 39.9600 MHz|
10 df 10 dem
)1 6.690 dim o
- o1 5,040 dor ] v gt e .
o o oo dom e Lkt LA L AT > ]
-10 f‘ | 10 dBm 1 ‘
N |
!
-20 di 20 gL ’h‘rff ]
/ Y f
a0 d ! P, Ny .30 dag. [ L b,
r i Il Laiad G LD e Ly
il TR AL ool lm«n it b v TN
-40 dB 40 dBm-
-s50 S0 dBm
-60 di 60 dBm
CF 5.835 GHz 1001 pts Spﬂ‘]ﬂ.ﬂ MH2z CF 5.835 GHz 1001 pts Span 90.0 MHz
L JU ] 9. I 4 L il ] measuring.. @HANRRANN e 4
Occupied Bandwidth
Spectrum ',‘?
Ref Level 20.00 dBm Offset 26.20 dB & RBW 1 MHz
o Alt 20 dB SWT 1ms @ VBW 3 MHz Mode Sweep
@152 Max
mi[1] 13.28 dBm)
o 5.8386000 GHz|
20d M1 Occ Bw 37.762237762 MHz
B Ty ” M.\LJ .
104 }:M.,Nu.l,‘ el M EE TR
0 db { -
-10 dB:
20 e / b,
T K
B e k- T T bty
-30 dB
40 dB
-50 dB
60 dB
CF 5.835 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 £.8386 GHz 13.28 dBm
T1 1 5.8163187 GHz 5.95 dam Occ Bw 37.762237762 MHz
T2 1 5.8540802 GHz 5.26 dBm
)i [T
Dat ser 17:1
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax HE80 Mode>

6dB Bandwidth 26dB Bandwidth

Spectrum [“%' Spectrum [“%?
Ref Level 30,00 dEm Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2620 dB & RBW 1 MHz
o att 20ds SWT  1.6ms e VBW 300 kbz  Mode Sweep o att 20d8_ SWT 1ms @ VBW 3MHz _ Mode Sweep
(@ 1Pk Max (@ 1Pk View
D2[1] 0.52 dB Mi[1] 17.46 dBm)|
70.363 MHZ| 5.813880 GHz|
20 d M1[1] 9.26 dBm)| 20 dBmr- D2[1] 0.31 dB
5.817600 GHZ| 82.400 MHz|
10 df 10 dBm— -
D1 8.570 dBm AL T
I
. . o R J““‘-W"W"N.w o
™ &
i
i ‘ |
. ! IJ\A}]MJI & IMA-.{M
L et 3]
o Ll RJ«L it A, \M‘ -10 dbm T 1
M 1
204 ‘ | 20 a5, D2 -17 JWV;\”I\ 1 N
B | |L ) (T ' o
. \ peal e
a AT LI
=30 =30 dBm-
o i '-\|
i - N
e i Wl st
.40 db 40 dam
0 -50 dbm
60 di -60 dBm
CF 5.855 GHz 1001 pts Span 160.0 MHz CF 5.855 GHz 1001 pts Span 160.0 MHz
p D p pan 1
L )i ] = 4 | L ] i P
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Note: The occupied channel bandwidth is maintained within the band of operation.
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Note: The occupied channel bandwidth is maintained within the band of operation.
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3.2 Maximum E.l.R.P Output Power Measurement

3.2.1Limit of Maximum E.l.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1. For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2. For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit, where
the stringent limit 14dBm/MHz is applied.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

-+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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3.3.4Test Setup

i ]

Spectrum Analyzer

EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm
Aft: 2008

Dector: RMS Trace: SAverage

WEWY 3.00 MHZ
RE: 1.00 MHzZ
ST 0.020s

Ant1 Offset:26.20dB Factor:0.00dB
Ant2 Offset:26.20dB  Factor:0.00dB

504 Count 1007100

MK1

MK1
Freq: 5.864GHz
Level: 5.736 dBm

T
Center: 5.865 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30.00 dBm WEMY 300 MHZ Ref Level 30.00 dBm WEMY 300 MHZ
Al 20dB REwY. 1.00 MHz Al 20dB REwY. 1.00 MHz
- Dector: RMS Trace: Average  SWWT. 0.020s Offset:26.20d8  Factor:0.00dB - Dector: RMS Trace: dwerage  SWWT: 0.020s Offset:26.20d8  Factor:0.00dB
25 25
20 20
15 MK1 - 15 MKl‘:;;
" M et 3153 com " [ et 210520
o o
5 -5
-0 -10
15 -15
-20 =20
.25 <25
-30 =30
235 -35
-40 -40
-45 -45
-50 Count 100/100 -50 Count 100/100
.55 -55
-E0 -B0
-5 -B5
270 =10
75 75
-80 -80
-85 -85
-90 -90
.95 -95
100 . . 100 . .
Center: 5.8565 GHz Span: 50.000 MHz Center: 5.8565 GHz Span: 50.000 MHz
TEL : 886-3-327-0868 Page Number 121 0f35
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm
Aft: 2008

Dector: RMS Trace: SAverage

WEWY 3.00 MHZ
RE: 1.00 MHzZ
ST 0.020s

Ant1 Offset:26.20dB Factor:0.00dB
Ant2 Offset:26.20dB  Factor:0.00dB

504 Count 1007100

MK1

MK1
Freq: 5.886 GHz
Level: 5.855 dBm

T
Center: 5.885 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30.00 dBm WEMY 300 MHZ Ref Level 30.00 dBm WEMY 300 MHZ
Al 20dB REwY. 1.00 MHz Al 20dB REwY. 1.00 MHz
- Dector: RMS Trace: Average  SWWT. 0.020s Offset:26.20dB  Factor:0.00dB - Dector: RMS Trace: dwerage  SWWT: 0.020s Offset:26.20d8  Factor:0.00dB
25 25
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B Lo 335 B (e
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Center: 5.885 GHz Span: 50.000 MHz Center: 5.885 GHz Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEVY 3.00 MHZ . .
At 20 dB REWY 1 .00 MHz Ant1 Offset:26.20dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:26.20dB  Factor:0.00dB

15 :;]Kl 5,876 GH
10 ] y req: 5.876 GHz
5 MK Level: 4.420 dBm

5
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-15 4
=20
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=30
235
40
45 3
-0 4 Count 100/100
-85
-60
-B5
=70
75
-30
-85
90
-95 3

100

T T
Center: 5.875GHz Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30.00 dBm WEMY 300 MHZ Ref Level 30.00 dBm WEMY 300 MHZ
Al 20dB REwY. 1.00 MHz Al 20dB REwY. 1.00 MHz
Dector: RMS Trace: Average  SWWT. 0.020s Offset:26.20dB  Factor:0.00dB Dector: RMS Trace: dwerage  SWWT: 0.020s Offset:26.20d8  Factor:0.00dB
30 30
25 25
20 20
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o o
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Center: 5.875 GHz Span: 100.000 MHz Center: 5.875 GHz Span: 100.000 MHz
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEVY 3.00 MHZ . .
At 20 dB REWY 1 .00 MHz Ant1 Offset:26.20dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:26.20dB  Factor:0.00dB

15 MK1
104 Freq: 5.854GHz
i ML Level: 0635 dBm
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-60
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75
-30
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90
-95 3

100

T T
Center: 5.855GHz Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30.00 dBm WEMY 300 MHZ Ref Level 30.00 dBm WEMY 300 MHZ
Al 20dB REwY. 1.00 MHz Al 20dB REwY. 1.00 MHz
Dector: RMS Trace: Average  SWWT. 0.020s Offset:26.20dB  Factor:0.00dB Dector: RMS Trace: dwerage  SWWT: 0.020s Offset:26.20d8  Factor:0.00dB
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Center: 5.855 GHz Span: 120.000 MHz Center: 5.855 GHz Span: 120.000 MHz
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<802.11ax HE160>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEVY 3.00 MHZ . .
At 20 dB REWY 1 .00 MHz Ant1 Offset:26.20dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:26.20dB  Factor:0.00dB

15 MK1
10 4 Freq: 5.813 GHz
5 Level: -8.229 dBm
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Center: 5.815GHz Span: 240,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30.00 dBm WEMY 300 MHZ Ref Level 30.00 dBm WEMY 300 MHZ
Al 20dB REwY. 1.00 MHz Al 20dB REwY. 1.00 MHz
Dector: RMS Trace: Average  SWWT. 0.020s Offset:26.20dB  Factor:0.00dB Dector: RMS Trace: dwerage  SWWT: 0.020s Offset:26.20d8  Factor:0.00dB
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Center: 5.815 GHz Span: 240.000 MHz Center: 5.815 GHz Span: 240.000 MHz
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(ii), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of =5 dBm/MHz
and shall decrease linearly to an e.i.r.p. of —27 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.

2. Measure the conducted output power (in dBm) using the peak detector.

3. Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.

4. Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for frequencies
> 1000 MHz).

5. Convert the resultant EIRP to an equivalent electric field strength using the following relationship:
E =EIRP -20log d + 104.8,
where
E is the electric field strength in dBuV/m
EIRP is the equivalent isotropically radiated power in dBm
d is the specified measurement distance in 3m

6. Compare the resultant electric field strength level with the applicable regulatory limit.

7. Corrected Reading for conducted spurious emission: Antenna Gain + Path Loss + MIMO Factor
+ Read Level = Level

8. Perform the cabinet radiated spurious emission test
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9. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

10. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

11. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

12. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

13. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

14. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-*.
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15. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and

by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading for

scanning all frequencies.
When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For Conducted Measurement Setup:

i

Spectrum Analyzer EUT
For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer ! Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Duty Cycle

Please refer to Appendix F.
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SPORTON LAB.

3.5 Antenna Requirements

3.5.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.5.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Page Number 1 320f 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Sep. 28, 2022~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | May 13, 2022 May 12, 2023
Schwarz Oct. 13, 2022 (03CH16-HY)
» Sep. 28, 2022~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 24, 2021 Dec. 23, 2022
Oct. 13, 2022 (03CH16-HY)
SHF-EHF Horn| SCHWARZBE Sep. 28, 2022~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK Oct. 13, 2022 (03CH16-HY)
. Sep. 28, 2022~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1GHz | Jul. 04, 2022 Jul. 03, 2023
Oct. 13, 2022 (03CH16-HY)
. CBL 6111D & Sep. 28, 2022~ Radiation
Bilog Antenna TESEQ 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 Feb. 05, 2023
00800N1D01N-06 Oct. 07, 2022 (03CH16-HY)
. CBL 6111D & Oct. 08, 2022~ Radiation
Bilog Antenna TESEQ 47020 & 06 | 30MHz~1GHz | Oct. 08, 2022 Oct. 07, 2023
00802N1D01N-06 Oct. 13, 2022 (03CH16-HY)
EMI Test ) Sep. 28, 2022~ Radiation
. Keysight N9038A(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 15, 2021 Dec. 14, 2022
Receiver Oct. 13, 2022 (03CH16-HY)
SCHWARZBE Sep. 28, 2022~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1522 | 1GHz~18GHz | Mar. 10, 2022 Mar. 09, 2023
CK Oct. 13, 2022 (03CH16-HY)
» . Sep. 28, 2022~ Radiation
Preamplifier Keysight 83017A MY53270264 | 1GHz~26.5GHz | Dec. 09, 2021 Dec. 08, 2022
Oct. 13, 2022 (03CH16-HY)
» Sep. 28, 2022~ Radiation
Preamplifier EMEC EM1G18G 060812 1GHz~18GHz | Dec. 27, 2021 Dec. 26, 2022
Oct. 13, 2022 (03CH16-HY)
HUBER + Sep. 28, 2022~ Radiation
RF Cable SUCOFLEX 104 | 805935/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER Oct. 13, 2022 (03CH16-HY)
HUBER + Sep. 28, 2022~ Radiation
RF Cable SUCOFLEX 104 | 802434/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER Oct. 13, 2022 (03CH16-HY)
HUBER + EC-A5-300-5 Sep. 28, 2022~ Radiation
RF Cable SUCOFLEX 102 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 757 Oct. 13, 2022 (03CH16-HY)
. Sep. 28, 2022~ Radiation
Software Audix E3 6.2009-8-24 | RK-001136 N/A N/A N/A
Oct. 13, 2022 (03CH16-HY)
. Control Turn Sep. 28, 2022~ Radiation
Controller ChainTek 3000-1 N/A N/A N/A
table & Ant Mast Oct. 13, 2022 (03CH16-HY)
. Sep. 28, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A Im~4m N/A N/A
Oct. 13, 2022 (03CH16-HY)
) Sep. 28, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Oct. 13, 2022 (03CH16-HY)
Sep. 21, 2022~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16, 2021 Nov. 15, 2022
Oct. 06, 2022 (THO5-HY)
15/00041SNO Sep. 21, 2022~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 29, 2021 Dec. 28, 2022
10 (NO:248) Oct. 06, 2022 (THO5-HY)
Signal Rohde & Sep. 21, 2022~ Conducted
FSV40 101905 10Hz - 40GHz | Aug. 03, 2022 Aug. 02, 2023
Analyzer Schwarz Oct. 06, 2022 (THO5-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum ROHDE & Aug. 24, 2022~ CSE
FSV40 101565 10Hz~40GHz | Dec. 29, 2021 Dec. 28, 2022
Analyzer SCHWARZ Nov. 03, 2022 (THO5-HY)
Spectrum ROHDE & Aug. 24, 2022~ CSE
FSV40 101906 10Hz~40GHz | Aug. 09, 2022 Aug. 08, 2023
Analyzer SCHWARZ Nov. 03, 2022 (THO5-HY)
HUBER + SUCOFLEX Aug. 24, 2022~ CSE
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
SUHNER 104 Nov. 03, 2022 (THO5-HY)
HUBER + SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 0058/126E | 30MHz~18GHz | Dec. 10, 2021 Dec. 09, 2022
SUHNER 126E Nov. 03, 2022 (THO5-HY)
HUBER + SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 0030/126E | 30MHz~18GHz | Feb. 09, 2022 Feb. 08, 2023
SUHNER 126E Nov. 03, 2022 (THO5-HY)
HUBER + SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
SUHNER 102 Nov. 03, 2022 (THO5-HY)
HUBER + SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 800740/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
SUHNER 102 Nov. 03, 2022 (THO5-HY)
. L WLKS1200-12 1.2GHz Low Aug. 24, 2022~ CSE
Filter Wainwright SN2 . Mar. 15, 2022 Mar. 14, 2023
SS Pass Filter Nov. 03, 2022 (THO5-HY)
. N 7GHz High 7GHz High Aug. 24, 2022~ CSE
Filter Wainwright . SN96 ) Nov. 04, 2021 Nov. 03, 2022
Pass Filter Pass Filter Nov. 02, 2022 (THO5-HY)
. N 7GHz High 7GHz High Aug. 24, 2022~ CSE
Filter Wainwright . SN97 ) Nov. 04, 2021 Nov. 03, 2022
Pass Filter Pass Filter Nov. 02, 2022 (THO5-HY)
. N 7GHz High 7GHz High CSE
Filter Wainwright . SN98 ) Nov. 03, 2022 | Nov. 03, 2022 | Nov. 02, 2023
Pass Filter Pass Filter (THO5-HY)
WHKX8-5872. .
. N 6.75GHz High Aug. 24, 2022~ CSE
Filter Wainwright [5-6750-18000- SN24 ) Aug. 05, 2022 Aug. 04, 2023
Pass Filter Nov. 03, 2022 (THO5-HY)
40ST
WHKX8-5872. .
. N 6.75GHz High Aug. 24, 2022~ CSE
Filter Wainwright | 5-6750-18000- SN17 . May 23, 2022 May 22, 2023
Pass Filter Nov. 03, 2022 (THO5-HY)
40ST
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 58dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR1N1011-01G

Test Engineer:

Eason Huang

Temperature:

21~25

°C

Test Date:

2022/9/21~10/06

Relative Humidity:

51~54

%
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Report Number : FR1N1011-01G

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO

99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth ;
Mod. Rate NTq CH. (MHz) (MHz) (MHz) (MHz) Min. Limit Pass/Fail

(MHz)

Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4

11a |6Mbps| 2 169 5845 | 16.33 | 16.33 | 19.90 | 19.90 | 15.19 | 15.19 0.5 Pass
11a |6Mbps| 2 173 5865 | 16.33 | 16.28 | 18.95 | 19.55 | 15.19 | 15.19 0.5 Pass
11a |6Mbps| 2 177 5885 | 16.33 | 16.28 | 19.60 | 18.95 | 15.19 | 15.39 0.5 Pass
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Report Number : FR1N1011-01G

TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
Voa. | P28 Kl e | Frea Co;;jvl;gtred (SS) E.LR.P Power | E.LR.P Limit
Rate (MHz) (dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5+Ant4 | Ant5+ Ant4 | Ant5 + Ant4

11a |6Mbps| 2 | 169 | 5845 | 13.10 [ 13.90 | 16.53 8.10 24.63 30

11a [6Mbps| 2| 173 | 5865 | 13.60 | 13.40 | 16.51 8.10 24.61 30

11a |6Mbps| 2 | 177 | 5885 | 13.40 | 13.40 | 16.41 8.10 24.51 30
HT20 | MCSO| 2 | 169 | 5845 | 13.20 | 13.90 | 16.57 8.10 24.67 30
HT20 | MCSO| 2| 173 | 5865 | 13.60 | 13.70 | 16.66 8.10 24.76 30
HT20 | MCSO| 2 | 177 | 5885 [ 13.80 | 14.20 | 17.01 8.10 25.12 30
HT40 | MCSO| 2 | 167 | 5835 | 13.70 | 14.30 | 17.02 8.10 2512 30
HT40 | MCSO| 2 | 175 | 5875 | 15.30 | 15.50 | 18.41 8.10 26.51 30
VHT20 MCSO| 2 | 169 | 5845 | 13.40 | 14.00 | 16.72 8.10 24 .82 30
VHT20| MCSO| 2 | 173 | 5865 | 13.70 | 13.80 | 16.76 8.10 24 .86 30
VHT20 MCSO| 2 | 177 | 5885 | 14.00 | 14.30 | 17.16 8.10 25.26 30
VHT40| MCS0| 2 | 167 | 5835 | 13.80 | 14.50 | 17.17 8.10 25.27 30
VHT40[ MCSO| 2 | 175 | 5875 | 15.50 | 15.60 | 18.56 8.10 26.66 30
VHT80| MCS0| 2 | 171 | 5855 | 13.90 | 14.10 | 17.01 8.10 25.11 30
VHT16(q MCSO| 2 | 163 | 5815 | 7.50 | 8.80 | 11.21 8.10 19.31 30
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TEST RESULTS DATA
Power Spectral Density
UNII-4 MIMO
Average EIRP
Data - le;gr Power Density DG i'gg PSD Pase
Mod. CH. | with Duty Factor (dBi) Limit )
Rate (MHz) (dB) (dBm/MHz) (dBm/MHz) (dBm/MHz) [Fail
Ant5 | Ant4 [ Ant5 | Ant4 | SUM | Ant5+ Ant4 | Ant5+ Ant4 [ Ant5 + Ant4
11a |6Mbps 169 | 5845 | 0.00 | 0.00 5.72 8.10 13.82 14.00 Pass
11a |6Mbps 173 | 5865 | 0.00 | 0.00 5.79 8.10 13.89 14.00 Pass
11a |6Mbps 177 | 5885 | 0.00 | 0.00 5.58 8.10 13.68 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 5, Ant. 4) + 10 log (n)
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO

Dat F o E gc?%dth B 22d|§dth B GddE')dth B GddE"dth

ata req. . anawi anawi anawi andwi .
Mod. | o INTY CH. (Mqu) Config| = M) (MHZ) (MHZ) Vi Limit Pass/Fail

: (MHz)
Ant5 | Ant4 | Ant5 [ Ant4 | Ant5 | Ant4

HE20 | MCSO| 2 169 5845 Full 18.83 | 18.88 | 21.05 | 21.00 | 16.09 | 15.19 0.5 Pass
HE20 | MCSO| 2 169 5845 | 26/0 | 18.88 | 18.63 | 20.85 | 20.60 | 2.19 2.19 0.5 Pass
HE20 | MCSO| 2 169 5845 | 52/37 | 18.43 | 18.18 | 21.40 | 20.35 | 17.19 | 14.64 0.5 Pass
HE20 | MCSO| 2 169 5845 |106/53| 18.33 | 18.13 | 21.55 | 20.95 | 17.18 | 17.24 0.5 Pass
HE20 | MCSO| 2 169 5845 |1242/61| 19.18 | 19.13 | 23.00 | 23.90 | 19.14 | 18.09 0.5 Pass
HE20 | MCSO| 2 173 5865 Full 18.83 | 18.88 | 20.75 | 20.80 | 16.14 | 18.54 0.5 Pass
HE20 | MCSO| 2 173 5865 | 26/4 | 17.38 | 17.28 | 18.90 | 18.90 8.89 8.94 0.5 Pass
HE20 | MCSO| 2 173 5865 | 52/38 | 17.33 | 17.28 | 19.40 | 19.15 | 15.19 | 15.14 0.5 Pass
HE20 | MCSO| 2 173 5865 |106/53| 18.83 | 18.28 | 21.10 | 21.55 | 17.19 | 17.24 0.5 Pass
HE20 | MCSO| 2 173 5865 |242/61| 19.08 | 19.18 | 23.05 | 22.50 | 19.14 | 19.19 0.5 Pass
HE20 | MCSO| 2 177 5885 Full 18.83 | 18.88 | 21.15 | 21.10 | 15.44 | 16.74 0.5 Pass
HE20 | MCSO| 2 177 5885 | 26/8 | 18.78 | 18.13 | 20.70 | 20.10 2.21 2.16 0.5 Pass
HE20 | MCSO| 2 177 5885 | 52/40 | 18.68 | 18.03 | 21.30 | 20.80 | 17.14 | 4.66 0.5 Pass
HE20 | MCSO| 2 177 5885 |106/54| 18.38 | 18.23 | 21.75 | 21.25 | 17.24 | 17.24 0.5 Pass
HE20 | MCSO| 2 177 5885 |242/61| 19.13 | 19.18 | 23.05 | 23.70 | 19.14 | 19.19 0.5 Pass
HE40 | MCSO| 2 167 5835 Full | 37.76 | 37.86 | 39.96 | 40.14 | 35.44 | 35.26 0.5 Pass
HE40 | MCSO| 2 167 5835 |484/65| 45.85 | 40.35 | 76.32 | 63.18 | 38.23 | 37.87 0.5 Pass
HE40 | MCSO| 2 175 5875 Full 37.66 | 37.76 | 39.69 | 39.87 | 35.62 | 35.44 0.5 Pass
HE40 | MCSO| 2 175 5875 |484/65| 44.66 | 41.65 | 74.97 | 70.83 | 38.32 | 38.32 0.5 Pass
HE80 | MCSO| 2 171 5855 Full | 76.72 | 76.96 | 82.40 | 81.92 | 70.36 | 61.57 0.5 Pass
HE80 | MCSO| 2 171 5855 |1996/67| 78.04 | 78.16 [119.20 [128.16 | 78.36 | 78.36 0.5 Pass
HE160| MCSO| 2 163 5815 Full |156.08 |155.84 [166.08 |166.72 | 133.36 | 151.92 0.5 Pass
HE160| MCSO| 2 163 5815 [1992/64 158.24 | 158.48 [173.12 | 169.60 | 158.64 | 158.64 0.5 Pass
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TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
RU Conducted DG o
Mod. g:;g NTX CH. (':Arquz') Config Power (dBi) E'”?a';ni‘)’wer E"'Z'gn:')'m't
. (dBm)

Ant5 | Ant4 | SUM | Ant5+ Ant4 | Ant5+ Ant4 | Ant5 + Ant 4
HE20 | MCSO| 2 | 169 | 5845 | Full [13.50 [ 14.10 | 16.82 8.10 24.92 30
HE20 | MCSO| 2| 169 | 5845 | 26/0 | 5.00 | 7.10 | 9.19 8.10 17.29 30
HE20 |MCSO0| 2 | 169 | 5845 | 52/37 | 8.00 | 9.70 | 11.94 8.10 20.04 30
HE20 | MCSO| 2 | 169 | 5845 |106/53[10.50 | 12.70 | 14.75 8.10 22.85 30
HE20 | MCSO| 2 | 169 | 5845 |242/61|14.30 | 15.50 | 17.95 8.10 26.05 30
HE20 |MCSO0| 2 [ 173 | 5865 | Full |13.80 | 13.90 | 16.86 8.10 24.96 30
HE20 | MCSO| 2 | 173 | 5865 | 26/4 | 6.80 | 7.80 | 10.34 8.10 18.44 30
HE20 |MCS0| 2 [ 173 | 5865 | 52/38 | 8.80 | 9.40 |12.12 8.10 20.22 30
HE20 |MCS0| 2 [ 173 | 5865 [106/53| 10.50 | 10.70 | 13.61 8.10 21.71 30
HE20 | MCSO| 2 | 173 | 5865 |242/61(14.80 | 14.70 | 17.76 8.10 25.86 30
HE20 |MCSO0| 2 | 177 | 5885 | Full | 14.10 | 14.40 | 17.26 8.10 25.36 30
HE20 |MCS0| 2 | 177 | 5885 | 26/8 | 4.60 | 6.80 | 8.85 8.10 16.95 30
HE20 | MCSO| 2 | 177 | 5885 | 52/40| 7.90 | 9.60 |11.84 8.10 19.94 30
HE20 | MCSO| 2 | 177 | 5885 |106/54(11.10 | 12.00 | 14.58 8.10 22.68 30
HE20 |MCSO0| 2 | 177 | 5885 [242/61| 13.90 | 13.90 | 16.91 8.10 25.01 30
HE40 | MCSO| 2 | 167 | 5835 | Full [13.90 [ 14.60 | 17.27 8.10 25.37 30
HE40 |MCSO0| 2 | 167 | 5835 |484/65| 15.40 | 16.10 | 18.77 8.10 26.87 30
HE40 |MCSO0| 2 | 175 | 5875 | Full | 15.60 | 15.70 | 18.66 8.10 26.76 30
HE40 | MCSO| 2 | 175 | 5875 |484/65(15.50 | 15.10 | 18.31 8.10 26.42 30
HE80 |MCSO| 2 [ 171 | 5855 | Full | 14.00 | 14.20 | 17.11 8.10 25.21 30
HE80 |MCSO0| 2 [ 171 | 5855 [996/67| 13.00 | 12.60 | 15.81 8.10 23.92 30
HE160[ MCSO| 2 | 163 | 5815 | Full | 7.60 | 8.90 |11.31 8.10 19.41 30
HE160| MCS0| 2 | 163 | 5815 [1992/69 5.50 | 6.60 | 9.10 8.10 17.20 30
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Report Number : FR1IN1011-01G

TEST RESULTS DATA

Power Spectral Density

UNII-4 MIMO
Average EIRP

Data Freq. RU_ Fzzgr F.,O\Ner Bensity DG. IE:ISRIS’ PSD Pass

Mod. | oote INT CH. (MHz) Config (dB) with Duty Factor (dBi) (dBm/MHz) Limit JFail
. (dBm/MHz) (dBm/MHz)
Ant5 | Ant4 | Ant5 | Ant4 [ SUM | Ant5+Ant4 [ Ant5+ Ant4 | Ant5 + Ant4

HE20 ([MCSO| 2| 169 | 5845 | Full | 0.00 | 0.00 5.59 8.10 13.69 14.00 Pass
HE20 ([MCSO| 2| 169 | 5845 | 26/0 | 0.00 | 0.00 5.43 8.10 13.53 14.00 Pass
HE20 ([MCSO| 2 | 169 | 5845 | 52/37 | 0.00 | 0.00 5.43 8.10 13.53 14.00 Pass
HE20 [MCSO| 2 | 169 | 5845 |106/53| 0.00 | 0.00 5.50 8.10 13.60 14.00 Pass
HE20 ([MCSO| 2 | 169 | 5845 |242/61| 0.00 | 0.00 5.72 8.10 13.82 14.00 Pass
HE20 ([MCSO| 2| 173 | 5865 | Full | 0.00 | 0.00 5.51 8.10 13.61 14.00 Pass
HE20 ([MCSO| 2 | 173 | 5865 | 26/4 | 0.00 | 0.00 5.59 8.10 13.69 14.00 Pass
HE20 ([MCSO| 2 | 173 | 5865 | 52/38 | 0.00 | 0.00 5.73 8.10 13.83 14.00 Pass
HE20 (MCSO| 2 | 173 | 5865 |106/53| 0.00 | 0.00 5.78 8.10 13.88 14.00 Pass
HE20 (MCSO| 2 | 173 | 5865 |242/61| 0.00 | 0.00 5.50 8.10 13.60 14.00 Pass
HE20 (MCSO| 2 | 177 | 5885 | Full | 0.00 | 0.00 5.86 8.10 13.96 14.00 Pass
HE20 (MCSO| 2 | 177 | 5885 | 26/8 | 0.00 | 0.00 5.49 8.10 13.59 14.00 Pass
HE20 (MCSO| 2 | 177 | 5885 | 52/40 | 0.00 | 0.00 5.69 8.10 13.79 14.00 Pass
HE20 [MCSO| 2 | 177 | 5885 |106/54| 0.00 | 0.00 5.65 8.10 13.75 14.00 Pass
HE20 (MCSO| 2 | 177 | 5885 |242/61| 0.00 | 0.00 5.14 8.10 13.24 14.00 Pass
HE40 (MCSO| 2 | 167 | 5835 | Full | 0.00 | 0.00 3.09 8.10 11.19 14.00 Pass
HE40 [MCSO| 2 | 167 | 5835 |484/65( 0.00 | 0.00 3.52 8.10 11.62 14.00 Pass
HE40 ([MCSO| 2| 175 | 5875 | Full | 0.00 | 0.00 4.42 8.10 12.52 14.00 Pass
HE40 [MCSO| 2 | 175 | 5875 |484/65| 0.00 | 0.00 3.72 8.10 11.82 14.00 Pass
HE80 [MCSO| 2| 171 | 5855 | Full | 0.00 | 0.00 0.64 8.10 8.74 14.00 Pass
HE80 [MCSO0| 2 | 171 | 5855 |996/67| 0.00 | 0.00 -2.42 8.10 5.68 14.00 Pass
HE160| MCSO| 2 | 163 | 5815 | Full | 0.00 | 0.00 -8.23 8.10 -0.13 14.00 Pass
HE160| MCSO| 2 | 163 | 5815 [1992/68 0.00 | 0.00 -12.35 8.10 -4.25 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 5,

Ant. 4) + 10 log (n)
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Appendix B. Conducted Spurious Emission

Temperature : 21.5~25°C

Test Engineer : Kai Liao, Ken Wu and Nick Yu
Relative Humidity : [45.3~64.5%

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) |(dB) | (dB) | (P/A)
5640.12 -37.94 |-10.94 -27 -50.82 8.1 1.77 3.01 0 P
5662.245 -37.19 | -19.28| -17.91 -50.07 8.1 1.77 3.01 0 P
5714.755 -37.83 | -51.96 14.13 -50.68 8.1 1.74 3.01 0 P
5723.9 -38.43 | -62.92 24.49 -51.27 8.1 1.73 3.01 0 P
802.11a
* 5845 21.9 - - 9.11 8.1 1.68 3.01 0 P
CH 169
* 5845 11.6 - - -1.19 8.1 1.68 3.01 0 A
5845MHz
5902 -23.15 |-33.01 9.86 -35.92 8.1 1.66 3.01 0 P
5932.25 -30.28 |-23.28 -7 -43.09 8.1 1.7 3.01 0 P
5895.5 -48.37 -43 -5.37 -61.14 8.1 1.66 3.01 0 A
5925 -49.47 | -22.47 -27 -62.27 8.1 1.69 3.01 0 A
5604.13 -37.7 -10.7 -27 -50.6 8.1 1.79 3.01 0 P
5681.42 -38.02 |-34.31 -3.71 -50.89 8.1 1.76 3.01 0 P
5704.43 -37.69 |-48.93 11.24 -50.55 8.1 1.75 3.01 0 P
5720.655 -38.7 -55.79 17.09 -51.55 8.1 1.74 3.01 0 P
802.11a
* 5865 21.63 - - 8.85 8.1 1.67 3.01 0 P
CH 173
* 5865 11.45 - - -1.33 8.1 1.67 3.01 0 A
5865MHz
5902.75 -19.67 |-28.98 9.31 -32.44 8.1 1.66 3.01 0 P
5932 -25.35 |-18.35 -7 -38.16 8.1 1.7 3.01 0 P
5895 -46.54 | -41.54 -5 -59.31 8.1 1.66 3.01 0 A
5926 -49.02 | -22.02 -27 -61.82 8.1 1.69 3.01 0 A
TEL: 886-3-327-0868 Page Number : B1 of B48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFl I Note | Frequency | Level | Over | Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5636.58 -37.93 |-10.93 -27 -50.82 8.1 1.78 3.01 0 P
5671.095 -37.49 |-26.14| -11.35 -50.36 8.1 1.76 3.01 0 P
5705.315 -37.73 | -49.22 11.49 -50.59 8.1 1.75 3.01 0 P
5720.065 -38.86 |-54.61 15.75 -51.71 8.1 1.74 3.01 0 P
802.11a
* 5885 20.93 - - 8.16 8.1 1.66 3.01 0 P
CH 177
* 5885 11.58 - - -1.19 8.1 1.66 3.01 0 A
5885MHz
5895 4.66 -10.34 15 -8.11 8.1 1.66 3.01 0 P
5931.25 -35.14 | -28.14 -7 -47.95 8.1 17 3.01 0 P
5895 -27.38 | -22.38 -5 -40.15 8.1 1.66 3.01 0 A
5925 -47.83 |-20.83 -27 -60.63 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11a 11690 -61.27 -40.07 -21.2 -76.09 8.1 3.71 3.01 0 P
CH 169 17535 -56.31 -29.31 -27 -71.85 8.1 4.43 3.01 0 P
5845MHz =
802.11a 7038 -46.8 -19.8 -27 -61.48 8.1 3.57 | 3.01 0 P
CH 173 11730 -62.35 -41.15 -21.2 -77.21 8.1 3.75 3.01 0 P
5865MHz 17595 -56.93 -29.93 -27 -72.44 8.1 4.4 3.01 0 P
802.11a 7062 -48.59 | -21.59 -27 -63.22 8.1 3.52 | 3.01 0 P
CH 177 11770 -61.49 -40.29 -21.2 -76.38 8.1 3.78 3.01 0 P
5885MHz 17655 -51.32 | -24.32 -27 -66.81 8.1 438 | 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5639.825 -37.72 -10.72 -27 -50.6 8.1 1.77 3.01 0 P
5688.5 -37.84 -39.36 1.52 -50.71 8.1 1.76 3.01 0 P
5719.475 -34.75 -50.2 15.45 -47.6 8.1 1.74 3.01 0 P
802.11ax 5722.425 -37.68 |-58.81| 21.13 -50.52 8.1 1.73 | 3.01 0 P
HE20 Full * 5845 22.96 - - 10.17 8.1 1.68 3.01 0 P
CH 169 * 5845 11.48 - - -1.31 8.1 1.68 3.01 0 A
5845MHz 5898.25 -21.22 |-33.83| 1261 -33.99 8.1 1.66 | 3.01 0 P
5935.25 -35.75 -28.75 -7 -48.56 8.1 1.7 3.01 0 P
5895 -47.1 -42.1 -5 -59.87 8.1 1.66 3.01 0 A
5925.5 -48.81 -21.81 -27 -61.61 8.1 1.69 3.01 0 A
5644.84 -38.25 -11.25 -27 -51.13 8.1 1.77 3.01 0 P
5666.67 -38.21 -23.58 -14.63 -51.08 8.1 1.76 3.01 0 P
5709.74 -38.48 -51.21 12.73 -51.33 8.1 1.74 3.01 0 P
802.11ax 5720.95 -38.3 |-56.07| 17.77 | -51.15 8.1 1.74 [ 301 | O P
HEZ20 Full * 5865 22.44 - - 9.66 8.1 1.67 3.01 0 P
CH 173 * 5865 10.57 - - -2.21 8.1 1.67 3.01 0 A
5865MHz 5895.5 -16.67 | -31.3 | 14.63 | -29.44 8.1 166 | 3.00 | 0 P
5938.25 -36.39 -29.39 -7 -49.2 8.1 1.7 3.01 0 P
5895 -43.98 -38.98 -5 -56.75 8.1 1.66 3.01 0 A
5925 -48.73 -21.73 -27 -61.53 8.1 1.69 3.01 0 A
TEL: 886-3-327-0868 Page Number : B4 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5642.775 -38.25 -11.25 -27 -51.13 8.1 1.77 3.01 0 P
5689.68 -38.41 -40.8 2.39 -51.28 8.1 1.76 3.01 0 P
5702.07 -38.94 -49.52 10.58 -51.8 8.1 1.75 3.01 0 P
802.11ax 5721.835 -39.18 |-58.97 | 19.79 -52.03 8.1 1.74 3.01 0 P
HE20 Full * 5885 22.96 - - 10.19 8.1 1.66 3.01 0 P
CH 177 * 5885 11.01 - - -1.76 8.1 1.66 3.01 0 A
5885MHz 5895 1.04 | -13.96 15 -11.73 8.1 1.66 3.01 0 P
5930.25 -27.88 -20.88 -7 -40.68 8.1 1.69 3.01 0 P
5895 -10.65 -5.65 -5 -23.42 8.1 1.66 3.01 0 A
5925 -46.37 -19.37 -27 -59.17 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B5 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11690 -62.37 -41.17 -21.2 -77.19 8.1 3.71 3.01 0 P
HE20 Full 17535 -56.49 -29.49 -27 -72.03 8.1 4.43 3.01 0 P
CH 169 P
5845MHz
802.11ax 7038 -47.69 | -20.69 -27 -62.37 8.1 3.57 | 3.01 0 P
HE20 Full 11730 -60.87 -39.67 -21.2 -75.73 8.1 3.75 3.01 0 P
CH 173 17595 -56.99 | -29.99 -27 -72.5 8.1 4.4 3.01 0 P
5865MHz
802.11ax 7062 -48.79 | -21.79 -27 -63.42 8.1 3.52 | 3.01 0 P
HE20 Full 11770 -60.48 | -39.28 -21.2 -75.37 8.1 3.78 | 3.01 0 P
CH 177 17655 -52.86 | -25.86 -27 -68.35 8.1 438 | 3.01 0 P
5885MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B6 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz ) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5631.86 -38.12 | -11.12 27 -51.01 8.1 1.78 | 301 | O P
5683.78 -36.97 -35 -1.97 -49.84 8.1 1.76 | 301 | O P
802.11ax 5711.215 -38.09 |-51.23| 13.14 -50.94 8.1 1.74 | 301 | O P
HE20 5725.08 -37.55 | -76.55 39 -50.39 8.1 1.73 | 301 | O P
Partial * 5845 21.28 - - 8.49 8.1 168 | 301 | O P
26/0 * 5845 11.06 - - -1.73 8.1 168 | 301 | O A
CH 169 5903.75 -37.59 | -46.16 8.57 -50.36 8.1 1.66 | 3.01 0 P
5845MHz 5935.75 -37.01 |-30.01 -7 -49.82 8.1 1.7 301 0 P
5895.5 -50.4 |-45.03| -5.37 -63.17 8.1 166 | 301 | O A
5990.5 -50.53 | -23.53 27 -63.4 8.1 176 | 301 | O A
5641.89 -38.33 | -11.33 -27 -51.21 8.1 1.77 | 301 | O P
5696.465 -37.69 | -45.08| 7.39 -50.55 8.1 1.75 | 301 | O P
802 11ax 5711.215 -37.85 |-50.99| 13.14 -50.7 8.1 174 | 301 | O P
HE20 5721.54 -38.29 | -57.4 | 19.11 -51.14 8.1 1.74 | 301 | O P
Partial * 5865 21.23 | 48.23 -27 8.45 8.1 167 | 301 | O P
26/4 * 5865 11.96 | 53.16 | -41.2 -0.82 8.1 167 | 301 | O A
CH173 5902 -35.77 | -45.63| 9.86 -48.54 8.1 166 | 301 | O P
5865MHz 5925.75 -36.91 | -29.91 7 4971 | 8.1 169 | 301 | 0 P
5895.25 -49.38 | -44.2 -5.18 -62.15 8.1 166 | 301 | O A
5925.75 -50.16 | -23.16 -27 -62.96 8.1 169 | 301 | O A
TEL: 886-3-327-0868 Page Number : B7 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5616.52 -38.93 -11.93 -27 -51.82 8.1 1.78 3.01 0 P
5652.215 -38.45 -13.1 -25.35 -51.33 8.1 1.77 3.01 0 P
802.11ax 5704.43 -38 | -49.24| 1124 | -50.86 8.1 1.75 | 3.01 0 P
HE20 5723.015 -39.5 -61.98 22.48 -52.34 8.1 1.73 3.01 0 P
Partial * 5885 19.99 - - 7.22 8.1 1.66 3.01 0 P
26/8 * 5885 11.96 - - -0.81 8.1 1.66 3.01 0 A
CH 177 5895 1.82 |-13.18 15 -10.95 8.1 1.66 3.01 0 P
5885MHz 5975 -36.94 | -29.94 -7 -49.79 8.1 1.74 | 3.01 0 P
5895 -10.46 -5.46 -5 -23.23 8.1 1.66 3.01 0 A
5926.5 -50.17 -23.17 -27 -62.97 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B8 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) |[(dB) | (dB) | (P/A)
802.11ax 11690 -62.31 |-41.11 -21.2 -77.13 8.1 3.71 3.01 0 P
HE20 17535 -57.2 -30.2 -27 -72.74 8.1 4.43 3.01 0 P
Partial
26/0
CH 169
5845MHz
802.11ax 7037.55 -50.11 | -23.11 -27 -64.79 8.1 3.57 3.01 0 P
HE20 11730 -63.76 | -42.56 -21.2 -78.62 8.1 3.75 3.01 0 P
Partial 17595 -60.26 | -33.26 -27 -75.77 8.1 4.4 3.01 0 P
26/4
CH 173
5865MHz
7062 -52.24 | -25.24 -27 -66.87 8.1 3.52 3.01 0 P
802.11ax
11770 -61.87 | -40.67 -21.2 -76.76 8.1 3.78 3.01 0 P
HE20
17655 -53.2 -26.2 -27 -68.69 8.1 4.38 3.01 0 P
Partial
26/8
CH 177
5885MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B9 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5640.415 -37.52 -10.52 -27 -50.4 8.1 1.77 3.01 0 P
5685.255 -37.42 -36.54 -0.88 -50.29 8.1 1.76 3.01 0 P
802.11ax 5703.84 -38.23 |-49.31| 11.08 | -51.09 8.1 175 | 301 | O P
HE20 5720.655 -39.15 -56.24 17.09 -52 8.1 1.74 3.01 0 P
Partial * 5885 21.31 - - 8.54 8.1 1.66 3.01 0 P
52/40 * 5885 11.61 - - -1.16 8.1 1.66 3.01 0 A
CH 177 5895 025 | -14.75 15 -12.52 8.1 166 | 301 | O P
5885MHz 5943.25 -36.13 | -29.13 -7 -48.94 8.1 1.7 [ 301 O P
5895 -11.34 -6.34 -5 -24.11 8.1 1.66 3.01 0 A
5925 -49.73 -22.73 -27 -62.53 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B10 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE20 Partial 106 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5622.125 -38.16 -11.16 -27 -51.05 8.1 1.78 3.01 0 P
5671.095 -36.77 -25.42 -11.35 -49.64 8.1 1.76 3.01 0 P
802.11ax 5718 -38.16 | -53.2 | 15.04 | -51.01 8.1 174 | 301 | O P
HE20 5722.13 -38.62 -59.08 20.46 -51.47 8.1 1.74 3.01 0 P
Partial * 5885 20.97 - - 8.2 8.1 1.66 3.01 0 P
106/54 * 5885 11.61 - - -1.16 8.1 1.66 3.01 0 A
CH 177 5895 025 | -14.75 15 -12.52 8.1 166 | 301 | O P
5885MHz 5976.25 -36.45 | -29.45 -7 -49.31 8.1 175 | 301 O P
5895 -10.41 -5.41 -5 -23.18 8.1 1.66 3.01 0 A
5925.25 -49.7 -22.7 -27 -62.5 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B11 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5643.955 -37.87 -10.87 -27 -50.75 8.1 1.77 3.01 0 P
5676.995 -38.22 -31.24 -6.98 -51.09 8.1 1.76 3.01 0 P
802.11ax 5704.135 -37.14 | -483 | 11.16 -50 8.1 175 [ 301 | O P
HE20 5724.195 -36.93 -62.1 25.17 -49.77 8.1 1.73 3.01 0 P
Partial * 5885 22.18 - - 9.41 8.1 1.66 3.01 0 P
242/61 * 5885 10.94 - - -1.83 8.1 1.66 3.01 0 A
CH 177 5895 -1.02 | -16.02 15 -13.79 8.1 166 | 301 | O P
5885MHz 5925.5 -20 -13 -7 -32.8 8.1 169 | 301 O P
5895 -11.88 -6.88 -5 -24.65 8.1 1.66 3.01 0 A
5925 -47.73 -20.73 -27 -60.53 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B12 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5618.88 -37.47 -10.47 -27 -50.36 8.1 1.78 3.01 0 P
5686.435 -27.51 -27.5 -0.01 -40.38 8.1 1.76 3.01 0 P
5708.56 -26 -38.4 12.4 -38.86 8.1 1.75 3.01 0 P
802.11ax 5720.655 -30.26 -47.35 17.09 -43.11 8.1 1.74 3.01 0 P
HE40 Full * 5835 18.27 - - 5.48 8.1 1.68 3.01 0 P
CH 167 * 5835 7.55 - - -5.24 8.1 1.68 3.01 0 A
5835MHz 5908.5 -20.4 |-25.49| 5.09 -33.18 8.1 167 | 301 | O P
5925.75 -24.22 -17.22 -7 -37.02 8.1 1.69 3.01 0 P
5896.75 -46.61 -40.32 -6.29 -59.38 8.1 1.66 3.01 0 A
5925.25 -48.46 -21.46 -27 -61.26 8.1 1.69 3.01 0 A
5625.075 -37.52 -10.52 -27 -50.41 8.1 1.78 3.01 0 P
5700.005 -30.4 -40.4 10 -43.26 8.1 1.75 3.01 0 P
5713.87 -29.45 -43.34 13.89 -42.3 8.1 1.74 3.01 0 P
802.11ax 5721.835 2653 |-46.32| 19.79 | -39.38 8.1 1.74 [ 301 | O P
HE40 Full * 5875 20.53 - - 7.75 8.1 1.67 3.01 0 P
CH 175 * 5875 8.78 - - -4 8.1 1.67 3.01 0 A
5875MHz 5895 8.2 -6.8 15 -4.57 8.1 166 | 301 | O P
5927.75 -13.26 -6.26 -7 -26.06 8.1 1.69 3.01 0 P
5895 -15.78 -10.78 -5 -28.55 8.1 1.66 3.01 0 A
5925 -38.16 -11.16 -27 -50.96 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B13 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 7780 -38.06 | -11.06 27 -52.69 8.1 352 | 3.01 0 P
HE40 Full 11670 -62.12 | -40.92 -21.2 -76.91 8.1 3.68 | 3.01 0 P
CH 167 17505 -54.58 -27.58 -27 -70.13 8.1 4.44 3.01 0 P
5835MHz P
802.11ax 7050 -49.23 | -22.23 -27 -63.86 8.1 352 | 3.01 0 P
HE40 Full 11750 -62.12 -40.92 -21.2 -77.01 8.1 3.78 3.01 0 P
CH 175 17625 -53.7 -26.7 -27 -69.2 8.1 439 | 3.01 0 P
5875MHz P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B14 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE40 Partial 484 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5648.085 -30.64 -3.64 -27 -43.52 8.1 1.77 3.01 0 P
5695.285 -22.85 -29.38 6.53 -35.71 8.1 1.75 3.01 0 P
802.11ax 5700.3 -24.18 |-34.26| 10.08 | -37.04 8.1 175 | 301 | O P
HE40 5723.605 -25.09 -48.91 23.82 -37.93 8.1 1.73 3.01 0 P
Partial * 5835 20 - - 7.21 8.1 1.68 3.01 0 P
484/65 * 5835 10.14 - - -2.65 8.1 1.68 3.01 0 A
CH 167 5897.5 -10.83 | -23.99 | 13.16 -23.6 8.1 166 | 301 | O P
5835MHz 5943 -18.65 | -11.65 -7 -31.46 8.1 1.7 [ 301 O P
5895 -40.78 -35.78 -5 -53.55 8.1 1.66 3.01 0 A
5926.5 -45.83 -18.83 -27 -58.63 8.1 1.69 3.01 0 A
5631.27 -37.01 -10.01 -27 -49.9 8.1 1.78 3.01 0 P
5687.025 -30.68 -31.11 0.43 -43.55 8.1 1.76 3.01 0 P
802.11ax 5719.475 -26.14 -41.59 15.45 -38.99 8.1 1.74 3.01 0 P
HE40 5720.95 -25.39 -43.16 17.77 -38.24 8.1 1.74 3.01 0 P
Partial * 5875 20.56 - - 7.78 8.1 1.67 3.01 0 P
484/65 * 5875 9.46 - - -3.32 8.1 1.67 3.01 0 A
CH 175 5895 7.64 -7.36 15 -5.13 8.1 166 | 3.00 | © P
5875MHz 5930.5 -10.26 | -3.26 -7 2307 | 81 17 301 0 P
5895 -15.11 -10.11 -5 -27.88 8.1 1.66 3.01 0 A
5925 -39.03 -12.03 -27 -51.83 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B15 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HESO Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5631.565 -31.52 -4.52 -27 -44.41 8.1 1.78 3.01 0 P
5680.24 -26.04 -21.46 -4.58 -38.91 8.1 1.76 3.01 0 P
5713.28 -22.88 -36.6 13.72 -35.73 8.1 1.74 | 3.01 0 P
802.11ax 5720.95 -25.58 -43.35 17.77 -38.43 8.1 1.74 3.01 0 P
HEB80 Full * 5855 15 - - 2.22 8.1 1.67 3.01 0 P
CH171 * 5855 4.85 - - -7.93 8.1 1.67 3.01 0 A
5855MHz 5895 2.1 -12.9 15 -10.67 8.1 166 | 301 | O P
5926.75 -16.91 -9.91 -7 -29.71 8.1 1.69 | 3.01 0 P
5895 -12.26 -7.26 -5 -25.03 8.1 166 | 3.01 0 A
5928.75 -36.06 -9.06 -27 -48.86 8.1 1.69 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B16 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE8O0 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11710 -59.92 |[-38.72| -21.2 -74.74 8.1 371 | 3.01 0 P
HES8O0 Full 17565 -57.04 -30.04 -27 -72.57 8.1 4.42 3.01 0 P
CH 171
5855MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B17 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HESO Partial 996 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5649.265 -33.05 -6.05 -27 -45.93 8.1 1.77 3.01 0 P
5661.95 -29.88 -11.75 -18.13 -42.76 8.1 1.77 3.01 0 P
802.11ax 5709.74 -28.34 |-41.07| 1273 | -41.19 8.1 174 | 301 | O P
HES0 5723.9 -29.37 -53.86 24.49 -42.21 8.1 1.73 3.01 0 P
Partial * 5855 15.43 - - 2.65 8.1 1.67 3.01 0 P
996/67 * 5855 4.73 - - -8.05 8.1 1.67 3.01 0 A
CH171 5895 4.07 |-10.93 15 -8.7 8.1 166 | 301 | O P
5855MHz 5928.5 -15.37 | -8.37 -7 -28.17 8.1 169 | 301 O P
5895 -12.41 -7.41 -5 -25.18 8.1 1.66 3.01 0 A
5926 -34.29 -7.29 -27 -47.09 8.1 1.69 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B18 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5636.285 -32.2 -5.2 -27 -45.09 8.1 1.78 | 3.01 0 P
5681.125 -30.15 -26.22 -3.93 -43.02 8.1 1.76 3.01 0 P
5703.84 -34.99 -46.07 11.08 -47.85 8.1 1.75 3.01 0 P
802.11ax 5725.08 -32.33 |-71.33 39 -45.17 8.1 1.73 | 3.01 0 P
HE160 Full| * 5815 6.79 - - -6 8.1 1.68 | 3.01 0 P
CH 163 * 5815 -3.57 - - -16.36 8.1 1.68 | 3.01 0 A
5815MHz 5895 -6.21 |-21.21 15 -18.98 8.1 166 | 301 | O P
5967.75 -29.45 -22.45 -7 -42.29 8.1 1.73 3.01 0 P
5895 -21.67 -16.67 -5 -34.44 8.1 1.66 3.01 0 A
5959.5 -48.18 -21.18 -27 -61.02 8.1 1.73 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B19 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 7753.33 -38.41 | -11.41 27 -53.04 8.1 352 | 3.01 0 P
HE160 Full 11630 -60.43 | -39.23 -21.2 -75.18 8.1 3.64 | 3.01 0 P
CH 163 17445 -56.88 -29.88 -27 -72.45 8.1 4.46 3.01 0 P
5815MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B20 of B48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5644.25 -29.44 -2.44 -27 -42.32 8.1 1.77 3.01 0 P
5691.155 -27.47 -30.95 3.48 -40.31 8.1 1.73 3.01 0 P
802.11ax 5700.3 -29.79 |-39.87| 10.08 | -42.63 8.1 173 | 301 | O P
HE160 5724.195 -32.56 -57.73 25.17 -45.38 8.1 1.71 3.01 0 P
Partial * 5815 6.02 - - -6.75 8.1 1.66 3.01 0 P
1992/68 * 5815 -4.74 - - -17.51 8.1 1.66 3.01 0 A
CH 163 5895 -6.2 -21.2 15 -18.95 8.1 164 | 301 | O P
5815MHz 5957.75 -29.37 | -22.37 -7 -42.19 8.1 171 [ 301 O P
5895 -22.09 -17.09 -5 -34.84 8.1 1.64 3.01 0 A
5964.75 -49.36 -22.36 -27 -62.18 8.1 1.71 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B21 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Emission above 25GHz

5GHz WIFI 802.11ax HE160 Partial 1992 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |MIMO |Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) [(P/A)
5GHz 39720 -41.97 |-20.77| -21.2 -66.71 8.1 13.63 | 3.01 0 P

802.11ax

HE160

Partial

1992

SHF

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL: 886-3-327-0868 Page Number : B22 of B48
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

Emission below 1GHz

5GHz WIFI 802.11ax HE160 Partial 1992 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5GHz 83.73 -74.17 | -18.97 -55.2 -90.23 8.1 0.25 3.01 4.7 P
802.11ax 205.23 7355 |-21.85| -51.7 -89.84 8.1 0.48 3.01 4.7 P
HE160 235.2 -73.61 -24.41 -49.2 -89.89 8.1 0.47 3.01 4.7 P
Partial 4715 -73.36 | -24.16 -49.2 -89.8 8.1 0.63 3.01 4.7 P
1992 614.3 -72.75 | -23.55| -49.2 -89.36 8.1 0.8 301 | 47 P
LF 869.1 7222 |-23.02| -49.2 -89.04 8.1 1.01 | 301 | 47 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B23 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5638.645 -37.07 -10.07 -27 -49.95 8.1 1.77 3.01 0 P
5674.93 -37.19 -28.68 -8.51 -50.05 8.1 1.75 3.01 0 P
5704.43 -36 -47.24 11.24 -48.84 8.1 1.73 3.01 0 P
5724.49 -34.26 -60.1 25.84 -47.08 8.1 1.71 3.01 0 P
802.11a
* 5845 22.04 - - 9.28 8.1 1.65 3.01 0 P
CH 169
* 5845 12.45 - - -0.31 8.1 1.65 3.01 0 A
5845MHz
5907 -24.35 |-30.54 6.19 -37.11 8.1 165 | 3.01 0 P
5942.5 -30.31 | -23.31 -7 -43.1 8.1 1.68 | 3.01 0 P
5895 -47.57 -42.57 -5 -60.32 8.1 1.64 3.01 0 A
5925 -48.91 -21.91 -27 -61.69 8.1 1.67 3.01 0 A
5628.91 -37.86 | -10.86 -27 -50.74 8.1 1.77 | 3.01 0 P
5694.4 -36.93 -42.8 5.87 -49.77 8.1 1.73 3.01 0 P
5718.295 -37.51 -52.63 15.12 -50.34 8.1 1.72 3.01 0 P
5724.785 -37.14 -63.65 26.51 -49.96 8.1 1.71 3.01 0 P
802.11a
* 5865 21.29 - - 8.53 8.1 1.65 3.01 0 P
CH 173
* 5865 11.8 - - -0.96 8.1 1.65 3.01 0 A
5865MHz
5907.5 -17.84 | -23.66 5.82 -30.6 8.1 165 | 3.01 0 P
59255 -23.94 -16.94 -7 -36.72 8.1 1.67 3.01 0 P
5895 -46.18 -41.18 -5 -58.93 8.1 1.64 3.01 0 A
5925.25 -48.39 -21.39 -27 -61.17 8.1 1.67 3.01 0 A
TEL: 886-3-327-0868 Page Number : B24 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFl I Note | Frequency | Level | Over | Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5625.075 -38.18 |-11.18 -27 -51.06 8.1 1.77 3.01 0 P
5693.515 -37.46 | -42.68 5.22 -50.3 8.1 1.73 3.01 0 P
5704.43 -37.3 -48.54 11.24 -50.14 8.1 1.73 3.01 0 P
5720.655 -36.9 -53.99 17.09 -49.73 8.1 1.72 3.01 0 P
802.11a
* 5885 21.66 - - 8.91 8.1 1.64 3.01 0 P
CH 177
* 5885 11.77 - - -0.98 8.1 1.64 3.01 0 A
5885MHz
5895 2.47 -12.53 15 -10.28 8.1 1.64 3.01 0 P
5928 -20.13 | -13.13 -7 -32.91 8.1 1.67 3.01 0 P
5895 -27.21 | -22.21 -5 -39.96 8.1 1.64 3.01 0 A
5925 -47.43 | -20.43 -27 -60.21 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B25 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11a 11690 -61.38 -40.18 -21.2 -76.34 8.1 3.85 3.01 0 P
CH 169 17535 -57.04 -30.04 -27 -72.45 8.1 4.3 3.01 0 P
5845MHz
802.11a 7038 -53.49 -26.49 -27 -67.49 8.1 2.89 3.01 0 P
CH 173 11730 -59.35 |-38.15 -21.2 -74.35 8.1 3.89 | 3.01 0 P
5865MHz 17595 -57.48 -30.48 -27 -72.86 8.1 4.27 3.01 0
802.11a 7062 -55.01 |-28.01 -27 -69.14 8.1 3.02 | 3.01 0 P
CH 177 11770 -61.71 -40.51 -21.2 -76.75 8.1 3.93 3.01 0 P
5885MHz 17655 -59.65 -32.65 -27 -75.01 8.1 4.25 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B26 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5613.57 -37.81 |-10.81 27 -50.7 8.1 1.78 | 3.01 0 P
5680.83 -37.14 |-32.99| -4.15 -49.99 8.1 1.74 | 3.01 0 P
5714.755 -33.92 |-48.05| 14.13 -46.75 8.1 1.72 | 3.01 0 P
802.11ax 5721.54 -33.18 |-52.29 | 19.11 -46.01 8.1 1.72 | 3.01 0 P
HE20 Full | * 5845 22.77 . - 10.01 8.1 1.65 | 3.01 0 P
CH 169 * 5845 12.31 - - -0.45 8.1 1.65 | 3.01 0 A
5845MHz 5902.25 -20.53 | -30.2 9.67 -33.28 8.1 1.64 | 3.01 0 P
5935.5 -28.15 | -21.15 -7 -40.94 8.1 1.68 | 3.01 0 P
5895 -47.3 -42.3 -5 -60.05 8.1 1.64 | 3.01 0 A
5925 -48.92 | -21.92 27 -61.7 8.1 1.67 | 3.01 0 A
5639.235 -38.22 | -11.22 -27 -51.1 8.1 1.77 | 3.01 0 P
5692.335 -38.83 |-43.18| 4.35 -51.67 8.1 1.73 | 3.01 0 P
5709.15 -38.08 |-50.64| 12.56 -50.92 8.1 1.73 | 3.01 0 P
802.11ax 5721.835 -36.71 | -56.5 19.79 -49.54 8.1 1.72 | 3.01 0 P
HE20 Full | * 5865 22.39 - - 9.63 8.1 1.65 | 3.01 0 P
CH 173 * 5865 10.78 - - -1.98 8.1 1.65 | 3.01 0 A
5865MHz 5900.75 -17.27 |-28.04| 10.77 -30.02 8.1 1.64 | 3.01 0 P
5925 -25.87 | -18.87 -7 -38.65 8.1 1.67 | 3.01 0 P
5895 -45.32 | -40.32 -5 -58.07 8.1 1.64 | 3.01 0 A
5925 -49.11 | -22.11 -27 -61.89 8.1 1.67 | 3.01 0 A
TEL: 886-3-327-0868 Page Number : B27 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5644.84 -38.56 -11.56 -27 -51.43 8.1 1.76 3.01 0 P
5686.73 -38.67 -38.88 0.21 -51.52 8.1 1.74 3.01 0 P
5714.755 -38.29 -52.42 14.13 -51.12 8.1 1.72 3.01 0 P
802.11ax 5724.785 -38 -64.51| 26.51 -50.82 8.1 1.71 3.01 0 P
HE20 Full * 5885 21.94 - - 9.19 8.1 1.64 3.01 0 P
CH 177 * 5885 11.36 - - -1.39 8.1 1.64 3.01 0 A
5885MHz 5895 1.82 | -13.18 15 -10.93 8.1 1.64 3.01 0 P
5932 -18.76 -11.76 -7 -31.55 8.1 1.68 3.01 0 P
5895 -9.54 -4.54 -5 -22.29 8.1 1.64 3.01 0 A
5925 -47 -20 -27 -59.78 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B28 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11690 -60.36 -39.16 -21.2 -75.32 8.1 3.85 3.01 0 P
HE20 Full 17535 -56.8 -29.8 -27 -72.21 8.1 4.3 3.01 0 P
CH 169 P
5845MHz
802.11ax 7038 -49.64 | -22.64 -27 -63.64 8.1 289 | 3.01 0 P
HE20 Full 11730 -58.91 -37.71 -21.2 -73.91 8.1 3.89 3.01 0 P
CH 173 17595 -56.85 |-29.85 -27 -72.23 8.1 427 | 3.01 0 P
5865MHz
802.11ax 7062 -53.9 -26.9 -27 -68.03 8.1 3.02 | 3.01 0 P
HE20 Full 11770 -60.53 | -39.33 -21.2 -75.57 8.1 3.93 | 3.01 0 P
CH 177 17655 -57.7 -30.7 -27 -73.06 8.1 4.25 3.01 0 P
5885MHz p
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Page Number : B29 of B48

TEL: 886-3-327-0868
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5617.995 -36.97 | -9.97 27 -49.86 8.1 1.78 | 301 | O P
5652.215 -37.91 |-1256| -25.35 | -50.78 8.1 1.76 | 301 | O P
802.11ax 5711.805 -38.47 |-51.78| 13.31 -51.3 8.1 1.72 | 301 | O P
HE20 5720.655 -38.63 | -55.72| 17.09 -51.46 8.1 1.72 | 301 | O P
Partial * 5845 22.2 - - 9.44 8.1 165 | 301 | O P
26/0 * 5845 12.09 - - -0.67 8.1 165 | 301 | O A
CH 169 5920.25 -36.81 |-33.29| -3.52 -49.58 8.1 1.66 | 3.01 0 P
5845MHz 5966.75 -36.06 | -29.06 -7 -48.88 8.1 1710 [ 301 | O P
5895 -49.7 -44.7 -5 -62.45 8.1 164 | 301| O A
5991 -49.73 | -22.73 -27 -62.58 8.1 174 | 301 | O A
5647.2 -38.06 | -11.06 -27 -50.94 8.1 1.77 | 301 | O P
5697.645 -37.49 | -45.75| 8.26 -50.35 8.1 1.75 | 301 | O P
802 11ax 5711.215 -37.38 |-50.52| 13.14 -50.23 8.1 174 | 301 | O P
HE20 5724.785 -38.24 |-64.75| 26.51 -51.08 8.1 173 | 301 | O P
Partial * 5865 2242 | 49.42 -27 9.64 8.1 167 | 301 | O P
26/4 * 5865 12.23 | 53.43 | -41.2 -0.55 8.1 167 | 301 | O A
CH173 5913 -35.79 | -37.58| 1.79 -48.57 8.1 167 | 301 | O P
5865MHz 5992.75 -37.25 | -30.25 7 5012 | 8.1 176 | 301 | 0 P
5895.25 -49.18 -44 -5.18 -61.95 8.1 166 | 301 | O A
5925.5 -50.02 | -23.02 -27 -62.82 8.1 169 | 301 | O A
TEL: 886-3-327-0868 Page Number : B30 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5628.91 -37.92 -10.92 -27 -50.8 8.1 1.77 3.01 0 P
5674.635 -37.74 -29.01 -8.73 -50.6 8.1 1.75 3.01 0 P
802.11ax 5708.56 -37.82 | -50.22| 124 -50.66 8.1 1.73 | 3.01 0 P
HE20 5724.49 -38.62 -64.46 25.84 -51.44 8.1 1.71 3.01 0 P
Partial * 5885 21.93 - - 9.18 8.1 1.64 3.01 0 P
26/8 * 5885 13.03 - - 0.28 8.1 1.64 3.01 0 A
CH 177 5895 232 |-12.68 15 -10.43 8.1 1.64 3.01 0 P
5885MHz 5961.25 -35.93 | -28.93 -7 -48.75 8.1 171 | 3.01 0 P
5895 -9.32 -4.32 -5 -22.07 8.1 1.64 3.01 0 A
5926.75 -49.35 -22.35 -27 -62.13 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B31 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor | Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11690 -62.66 |-41.46| -21.2 | -77.62 8.1 385 | 301| O P
HE20 17535 -59.04 |-32.04 27 -74.45 8.1 43 | 301 0 P
Partial
26/0
CH 169
5845MHz
802.11ax 7037.55 -56.98 | -29.98 -27 -71.66 8.1 3.57 | 3.01 0 P
HE20 11730 -65.73 -44.53 -21.2 -80.59 8.1 3.75 3.01 0 P
Partial 17595 -61.48 | -34.48 -27 -76.99 8.1 4.4 3.01 0 P
26/4
CH 173
5865MHz
802.11ax 7062 -57.79 |-30.79|  -27 -71.92 8.1 302 301 O P
HE20 11770 -62.84 -41.64 -21.2 -77.88 8.1 3.93 3.01 0 P
Partial 17655 -59 -32 -27 -74.36 8.1 4.25 3.01 0 P
26/8
CH 177
5885MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B32 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5613.275 -38.28 -11.28 -27 -51.17 8.1 1.78 3.01 0 P
5683.485 -36.28 -34.1 -2.18 -49.13 8.1 1.74 3.01 0 P
802.11ax 5714.46 -37.73 |-51.78| 1405 | -50.56 8.1 172 [ 301 | O P
HE20 5720.655 -37.92 -55.01 17.09 -50.75 8.1 1.72 3.01 0 P
Partial * 5885 21.59 - - 8.84 8.1 1.64 3.01 0 P
52/40 * 5885 12.19 - - -0.56 8.1 1.64 3.01 0 A
CH 177 5895 025 | -14.75 15 -12.5 8.1 164 | 301 | O P
5885MHz 5951 -35.42 | -28.42 -7 -48.23 8.1 1.7 [ 301 O P
5895 -10.58 -5.58 -5 -23.33 8.1 1.64 3.01 0 A
5925.25 -48.99 -21.99 -27 -61.77 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B33 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE20 Partial 106 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5630.09 -36.96 -9.96 -27 -49.84 8.1 1.77 3.01 0 P
5679.06 -37.01 -31.55 -5.46 -49.86 8.1 1.74 3.01 0 P
802.11ax 5715.64 -37.59 |-51.97| 1438 | -50.42 8.1 172 [ 301 | O P
HE20 5723.605 -39.05 -62.87 23.82 -51.87 8.1 1.71 3.01 0 P
Partial * 5885 22.56 - - 9.81 8.1 1.64 3.01 0 P
106/53 * 5885 12.23 - - -0.52 8.1 1.64 3.01 0 A
CH 177 5895 213 | -12.87 15 -10.62 8.1 164 | 301 | O P
5885MHz 5959.75 -36.37 | -29.37 -7 -49.19 8.1 171 [ 301 O P
5895 -9.5 -4.5 -5 -22.25 8.1 1.64 3.01 0 A
5925 -48.98 -21.98 -27 -61.76 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B34 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE20 Partial 242 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5636.285 -37.4 -10.4 -27 -50.28 8.1 1.77 3.01 0 P
5657.525 -36.96 -15.55 -21.41 -49.82 8.1 1.75 3.01 0 P
802.11ax 5713.87 -38.31 | -522 | 1389 | -51.14 8.1 172 [ 301 | O P
HE20 5722.425 -37.5 -58.63 21.13 -50.32 8.1 1.71 3.01 0 P
Partial * 5885 21.94 - - 9.19 8.1 1.64 3.01 0 P
242/61 * 5885 11.47 - - -1.28 8.1 1.64 3.01 0 A
CH 177 5895 0.83 | -14.17 15 -11.92 8.1 164 | 301 | O P
5885MHz 5932 -23.42 | -16.42 -7 -36.21 8.1 168 | 301 O P
5895 -10.48 -5.48 -5 -23.23 8.1 1.64 3.01 0 A
5925.25 -47.93 -20.93 -27 -60.71 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B35 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5648.675 -35.93 -8.93 -27 -48.8 8.1 1.76 3.01 0 P
5693.515 -28.98 -34.2 5.22 -41.82 8.1 1.73 3.01 0 P
5717.705 -28.36 -43.32 14.96 -41.19 8.1 1.72 3.01 0 P
802.11ax 5721.835 2651 | -46.3 | 19.79 -39.34 8.1 172 | 301 | O P
HE40 Full * 5835 19.8 - - 7.04 8.1 1.65 3.01 0 P
CH 167 * 5835 8.47 - - -4.29 8.1 1.65 3.01 0 A
5835MHz 5895.75 -17.29 |-31.74| 14.45 -30.04 8.1 1.64 | 3.01 0 P
5928.5 -24.45 -17.45 -7 -37.23 8.1 1.67 3.01 0 P
5895.25 -45.17 -39.99 -5.18 -57.92 8.1 1.64 3.01 0 A
5925 -47.97 -20.97 -27 -60.75 8.1 1.67 3.01 0 A
5646.315 -37.13 -10.13 -27 -50 8.1 1.76 3.01 0 P
5683.485 -33.47 -31.29 -2.18 -46.32 8.1 1.74 3.01 0 P
5711.805 -27.14 -40.45 13.31 -39.97 8.1 1.72 3.01 0 P
802.11ax 5721.835 -28.9 |-48.69| 19.79 | -41.73 8.1 172 [ 301 | O P
HE40 Full * 5875 20.79 - 8.04 8.1 1.64 3.01 0 P
CH 175 * 5875 9.18 - - -3.57 8.1 1.64 3.01 0 A
5875MHz 5895 9.55 -5.45 15 -3.2 8.1 164 | 3.01| © P
5926 -13.39 -6.39 -7 -26.17 8.1 1.67 3.01 0 P
5895 -14.66 -9.66 -5 -27.41 8.1 1.64 3.01 0 A
5925 -35.49 -8.49 -27 -48.27 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B36 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) |[(dB) | (dB) | (P/A)
802.11ax 7780 -43.05 | -16.05 27 -57.43 8.1 327 | 3.01 0 P
HE40 Full 11670 -60.55 -39.35 -21.2 -75.47 8.1 3.81 3.01 0 P
CH 167 17505 -58.46 -31.46 -27 -73.88 8.1 4.31 3.01 0 P
5835MHz
802.11ax 7050 -52.75 | -25.75 -27 -66.88 8.1 3.02 3.01 0 P
HE40 Full 11750 -62.57 -41.37 -21.2 -77.61 8.1 3.93 3.01 0 P
CH 175 17625 -58.54 -31.54 -27 -73.91 8.1 4.26 3.01 0 P
5875MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B37 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE40 Partial 484 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5646.61 -30.84 -3.84 -27 -43.71 8.1 1.76 3.01 0 P
5695.285 -19.86 -26.39 6.53 -32.7 8.1 1.73 3.01 0 P
802.11ax 5708.265 2253 |-3485| 1232 | -35.37 8.1 173 [ 301 O P
HE40 5725.08 -24.66 -63.66 39 -37.48 8.1 1.71 3.01 0 P
Partial * 5835 21.48 - - 8.72 8.1 1.65 3.01 0 P
484/65 * 5835 10.92 - - -1.84 8.1 1.65 3.01 0 A
CH 167 5898.5 -9 -21.43 | 12.43 -21.75 8.1 164 | 301 | O P
5835MHz 5925 -14.98 | -7.98 -7 -27.76 8.1 167 | 301 O P
5895 -40.5 -35.5 -5 -53.25 8.1 1.64 3.01 0 A
5925 -44.88 -17.88 -27 -57.66 8.1 1.67 3.01 0 A
5644.84 -36.85 -9.85 -27 -49.72 8.1 1.76 3.01 0 P
5691.745 -28.03 -31.94 3.91 -40.87 8.1 1.73 3.01 0 P
802.11ax 5715.935 -24.78 -39.24 14.46 -37.61 8.1 1.72 3.01 0 P
HE40 5724.195 -23 -48.17 25.17 -35.82 8.1 1.71 3.01 0 P
Partial * 5875 20.08 - - 7.33 8.1 1.64 3.01 0 P
484/65 * 5875 9.75 - - -3 8.1 1.64 3.01 0 A
CH 175 5895 9.38 -5.62 15 -3.37 8.1 164 | 3.01| © P
5875MHz 5925.75 1123 | 5.3 -7 -25.08 | 8.1 167 | 301 0 P
5895 -13.96 -8.96 -5 -26.71 8.1 1.64 3.01 0 A
5925 -36.84 -9.84 -27 -49.62 8.1 1.67 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B38 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HESO Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5646.61 -29.25 -2.25 -27 -42.12 8.1 1.76 | 3.01 0 P
5684.37 -25.95 -24.42 -1.53 -38.8 8.1 1.74 3.01 0 P
5713.575 -23.46 | -37.26 13.8 -36.29 8.1 1.72 | 3.01 0 P
802.11ax 5723.605 -24.8 -48.62 23.82 -37.62 8.1 171 | 3.01 0 P
HEB80 Full * 5830 15.5 - - 2.74 8.1 1.65 3.01 0 P
CH171 * 5824 4.94 - - -7.82 8.1 1.65 3.01 0 A
5855MHz 5895 364 |-11.36 15 -9.11 8.1 164 | 301 | O P
5926.5 -18.23 | -11.23 -7 -31.01 8.1 1.67 | 3.01 0 P
5895 -11.2 -6.2 -5 -23.95 8.1 1.64 3.01 0 A
5932.5 -35.63 -8.63 -27 -48.42 8.1 168 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B39 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE8O0 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) |[(dB) | (dB) | (P/A)
802.11ax 11710 -61.84 |-4064| -21.2 -76.8 8.1 3.85 | 3.01 0 P
HE8O0 Full 17565 -59.06 |-32.06 -27 -74.46 8.1 4.29 3.01 0 P
CH 171
5855MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B40 of B48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HESO Partial 996 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5619.765 -33.86 -6.86 -27 -46.75 8.1 1.78 3.01 0 P
5699.71 -27.64 -37.43 9.79 -40.48 8.1 1.73 3.01 0 P
802.11ax 5717.705 -21.41 |-36.37| 1496 | -34.24 8.1 172 [ 301 | O P
HESO0 5723.31 -21.86 -45.01 23.15 -34.68 8.1 1.71 3.01 0 P
Partial * 5855 16.46 - - 3.7 8.1 1.65 3.01 0 P
996/67 * 5855 481 - - -7.95 8.1 1.65 3.01 0 A
CH171 5895 5.01 -9.99 15 -7.74 8.1 164 | 301 | O P
5855MHz 5928.75 -20.82 | -13.82 -7 -33.6 8.1 167 | 301 O P
5895 -11.52 -6.52 -5 -24.27 8.1 1.64 3.01 0 A
5932.25 -37.01 -10.01 -27 -49.8 8.1 1.68 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B41 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5644.25 -29.32 -2.32 -27 -42.2 8.1 1.77 | 3.01 0 P
5668.145 -27.77 -14.24 -13.53 -40.63 8.1 1.75 3.01 0 P
5712.1 -32.21 -45.6 13.39 -45.04 8.1 1.72 3.01 0 P
802.11ax 5724.195 -29.65 -54.82 25.17 -42.47 8.1 1.71 3.01 0 P
HE160 Full| * 5815 8.03 - - -4.74 8.1 166 | 3.01 0 P
CH 163 * 5815 -2.77 - - -15.54 8.1 1.66 3.01 0 A
5815MHz 5895.25 -7.63 |-22.45| 14.82 -20.38 8.1 164 | 301 | O P
5968 -27.08 | -20.08 -7 -39.9 8.1 1.71 | 3.01 0 P
5895 -19.94 -14.94 -5 -32.69 8.1 1.64 3.01 0 A
5972.75 -47.08 -20.08 -27 -59.91 8.1 1.72 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B42 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Harmonic)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) |[(dB) | (dB) | (P/A)
802.11ax 7753.33 -44.46 | -17.46 27 -58.84 8.1 327 | 3.01 0 P
HE160 Full 11630 -62.69 -41.49 -21.2 -77.57 8.1 3.77 3.01 0 P
CH 163 17445 -58.57 -31.57 -27 -74 8.1 4.32 3.01 0 P
5815MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : B43 of B48




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (PIA)
5644.25 -29.44 -2.44 -27 -42.32 8.1 1.77 3.01 0 P
5691.155 -27.47 -30.95 3.48 -40.31 8.1 1.73 3.01 0 P
802.11ax 5700.3 -29.79 |-39.87| 10.08 | -42.63 8.1 173 | 301 | O P
HE160 5724.195 -32.56 -57.73 25.17 -45.38 8.1 1.71 3.01 0 P
Partial * 5815 6.02 - - -6.75 8.1 1.66 3.01 0 P
1992/68 * 5815 -4.74 - - -17.51 8.1 1.66 3.01 0 A
CH 163 5895 -6.2 -21.2 15 -18.95 8.1 164 | 301 | O P
5815MHz 5957.75 -29.37 | -22.37 -7 -42.19 8.1 171 [ 301 O P
5895 -22.09 -17.09 -5 -34.84 8.1 1.64 3.01 0 A
5964.75 -49.36 -22.36 -27 -62.18 8.1 1.71 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B44 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

Emission above 25GHz

WIFI 802.11ax HE8O Full (SHF)

2. Allresults are PASS against Peak and Average limit line.

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
4 (MHz) (dBm) |(dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) [(P/A)
39896 -45.49 | -2429| -21.2 -70.93 8.1 14.33 | 3.01 0 P
5GHz
802.11ax
HE80
Full
SHF
1. No other spurious found.
Remark

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B45 of B48



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

Emission below 1GHz

WIFI 802.11ax HE8O Full (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
63.21 -75.24 | -20.04 -55.2 -91.28 8.1 0.23 3.01 4.7 P
5GHz
202.53 -73.58 -21.88 -51.7 -89.85 8.1 0.46 3.01 4.7 P
802.11ax
272.46 -74.3 -25.1 -49.2 -90.58 8.1 0.47 3.01 4.7 P
HES80
' 333.6 -74.68 | -25.48 -49.2 -91.03 8.1 0.54 3.01 47 P
Fu
LE 666.1 -72.61 -23.41 -49.2 -89.22 8.1 0.8 3.01 4.7 P
836.2 -71.15 |-21.95 -49.2 -87.94 8.1 0.98 3.01 47 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B46 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : B47 of B48
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss [ Factor Factor Avg.
4 (MHz) (dBm) [(dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11a 5945.5 3625 |-2925| -7 4882 | 81 | 146 | 3.01 0
CH 169
5845MHz 5923.75 -49.32 |-23.23| -26.09 -61.88 8.1 1.45 3.01 0
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. MIMO Factor(dB) = 10 log (NanT) , where Nant is the number of outputs
3. Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
4. Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
5. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 5945.5MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBuV) +
= 8.10(dBi) + 1.46(dB) + 3.01 (dB) + 0(dB) — 48.82(dBm)

= -36.25 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

= -36.25(dBm) + 7(dBm)

=-29.25(dB)

For Average Limit @ 5923.75MHz:
1. Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 8.10(dBi) + 1.45(dB) + 3.01 (dB) + 0(dB) — 61.88(dBm)
=-49.32 (dBm)
2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)
= -49.32(dBm) + 26.09(dBm)
=-23.23(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix C. Conducted Spurious Emission Plots

o ) Temperature : 21.5~-25°C
Test Engineer : Kai Liao, Ken Wu and Nick Yu
Relative Humidity : [45.3~64.5%
Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : C1 of C103
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evel (@Bm) Date: 2022.09.27
313
125
3
RN
250 ™. AVG,_BE(UNLY)
4 J\J\/“f
525
813
750 5780 500 5620, 5040 5860 5060 5000 5920. 5040, 5960, 5980, 6000
Froquency (M)
ite THOSHY
Conit AVG_BE(UNII 4 ANT_GAIN+ 10 HORIZONTAL
RBW.1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz - L

CSE

Fundamental

Date: 2022.09.27

Avg.

Left blank

. vate: 20220927 eve (gam)
pe et 1634
a13) a13)
/
129 —— 125
%
53] v &3
PP N — s R [ seakun
; : e -
438 43 8ottt o b i
a2 a2
513 513
G0 Sean. Ses0. 5670, S%0. 571G, 570 S7e0 S0, 6790, 5810 5630 Sas0. G0, 095 901550 7000, 5000 om0 £ 00 7o
reavency (i) Freauenes M)
e . sie v
Coni PEAK BE(UNIA)_16.24 ANT_GAIN¥S 10 HORZONTAL Condii PEAKUNI) ANT_ GAINYS 10 HORZONTAL
REW. 7000 000K/ VO 3080 000Kz REW 1000 000KF VB 3000 000KH
eve (ammy Date: 2022.09:27
a13)
125
o3
25
con
s e Sam—]
a2
513
“1%%000 2000. 3000. 4000, '5000. 000. 7000
Freauency M)
ste THos Y
Condion - FCC CLASS S(AVG)_CON ANT_ GAIN¥S 10 HORZONTAL

RBW:1000.000KHz VBW:0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH177 5885MHz - R

CSE

Fundamental

Peak

ev

el 98m) Date: 2022.09.27

L PEAK_BE(UNIA)

4005750 o7a0. 5600, 5620 5040, 5060 5080 5900 5020 5940, 5960, 5980, 6000
wency (Mitz)

PEAK_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW-3000.000KHz

Left blank

Avg.

evel (4Bm)

Date: 20220927

AVG_BE(UNILY

750 5780, 5800, 5620 5040, 5060 5080 5000 5020 5940, 5960, 5980, 6000

THOs HY
AVG_BE(UNI 4) ANT_GAIN46.10 HORIZONTAL
REW:1000.000KHz VBIN.0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - L

CSE

Fundamental

Date: 2022.09.27

Avg.

Left blank

. vate: 20220927 eve (gam)
pe et 1634
a13) [ a13)
/
129 Se 125
%
53] v &3
PP S — ”M s R [ seakun
1 it [ |
438 LY PEE—————We LS L
a2 a2
513 513
G0 630 S650. Sero. 5%, 5716, 570 S7e0 570, 6790, 5810 5630 Sas0. G0, 095 %0 7000, 5000 om0 o0 00 7o
reavency (i) Freauenes M)
e . o v
Coni PEAK BE(UNIA)_16.24 ANT_GAIN¥S 10 HORZONTAL Condii PEAKUNI) ANT_ GAINYS 10 HORZONTAL
REW. 7000 000K/ VO 3080 000Kz REW 1000 000KF VB 3000 000KH
eve (ammy Date: 2022.09:27
a13)
125
o3
25
sive)_con
43 i Eip—
| I IS ey -
a2
513
00 7000 5000 oo £ a0 7o
Freauency M)
ste THos Y
Condion - FCC CLASS S(AVG)_CON ANT_ GAIN¥S 10 HORZONTAL

RBW:1000.000KHz VBW:0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220927

EEN

Wy

N PEAK_BE(UNI4)

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Avg.

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Condi PEAK BE(UNI 4 ANT_ GAINSE 10 HORZONTAL
Peak Left blank
- [——
250 \\w
AT

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C23 of C103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - L

CSE

Fundamental

Avg.

Left blank

RBW-1000.000KHz VEW/-0.010KHz

- oo 20220827 evtaom P
realocanly 1624
a3 a3
) X
125 . 125
: —
63 - 3|
2s0 J,WN/ 250 I B o e | | ’L PEAK(UNI)
o ST | E—
s s A
o 3
I T T % 0 0T e an 700
ey i rreqendy )
S Pt ReuNI) 1524 ANT GAINSE 10 HORZONTAL Son PN ANT GANS.10 HORIZONTAL
ROt s 3000 000 RO 0 s VW 3000 D0
ety [
)
19
o)
50
9 R B ——
_ T
29
o
T e s =0 = 00
rreqendy )
ste s
Sndion TG CLASS GG CONANT GANNE 10 HORZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - R

CSE Fundamental

evel 9Bm)

Date: 20220927

125
63| w
250

e bt

b=

TS S0 S S L GGG G S G 000 6000

Avg.

te g
Con PEAK_BE(UNII 4) ANT_GAIN+8 10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

evel 9Bm) Date: 20220927
313)
125

(_\,\y

3|
250 /\/} N AVG_BEWNLY)
433 2

o N S
625
813

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE40 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - L

CSE

Fundamental

Avg.

Left blank

RBW-1000.000KHz VEW/-0.010KHz

ovel (¢Bm) Date: 2022.08.26 ovel (¢Bm) Date: 2022.09.25
peak eI 1624
313 313
/
/ ot
125 = 125
Ve f
P 4 o
R o—3 JJWW 250 U T LT | PEAK(UNI)
H me AN A st s |
34 s
23] 23]
13 13
0 5630, 5650, 5070, 5690 5710, 5730 5750 5770, 5790, 510 5930, 5650, 5070 5895 %00 2000 000 2000, 5000 000 7000
Frequency (WHz) Frequency (WHz)
e . s .
Condi PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condition PEAK(UNI) ANT_GAIN+5.10 HORIZONTAL
RBW:T000.000KFz VEW:3000.000KHz RBW:1000.000KFz VEW:300.000KHz
evel (4Bm) Date: 2022.08.25
313
125
53]
250
ecffciass eave) con
4 — M —
23]
13
19%000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (WHz)
sie THoSHY
Conditon FCC CLASS-B(AVG)_CON ANT_GAIN+3.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 20220925

3 WM m \“‘M‘WMJW “\—W.w
Lt o

L sl bt

750 5760, 5800, 5820, 5640, 5860, 5860,
Frequency (Miz)

site g
ondition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW7000.000KHz VEW:3000.000KHz

5900 5920. 5040, 5960, 5980, 6000

Left blank

Avg.

evel 9Bm)

Date: 2022.09.25.

AVG_BEWNLY)

y (Mz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

750 5780, 5600, 5820 5040 5860 5880 5000, 5020 5940, 5960, 5980 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C27 of C103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

evel (gBm) Date:202208.26 evelBm) Date: 2022.08.26
peAK B (uNtl_16.24
513 513
/ .
125 o . 125
%
A
o) . 53 |
I
P 3 250 UT T T e f | ————
: et i i
s ot
ey ! Y ST
525 525
13 a3
30 5630 5650 5670 5660, 5710, 5730, 750 6770, 5790 Sa10. 5030, 5350 5a70. 505 700 700, ET 000, £ 300, 700
roquency () roquency ()
ste g - g
Candiion PEAK_BE(UNI4) 1624 ANT_GAIN+3.10 HORZONTAL Condi PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW: T000.000KI Tz VBWY-3000. 000Kz RBW:1000.000KHz VBW-3000.000KHz
evel(Bm) Date: 202208.26
313
125 4
53
250)
refass.save) con
Py —
525
a3
700 700 ET 000 £ Ty To00
roquency ()
o THOS HY
Condi FCC CLASS-B(AVG)_CON ANT_GAN+8.10 HORIZONTAL
RBIW:1000.000KHz VBW-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220925

=t

J
W”"’"’*’W

"

AN

P,

750 5760, 5800, 5820, 5640, 5860, 5860,

Frequency (Miz)

900 5920, 5940, 5960, 5980 6000

Avg.

2

P—

750 5780, 5000, 5820 5840 5860, 5880

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

900 5920 5040, 5960, 5980 6000

- g
Condii PEAK_BE(UNI 4 ANT_GAIN+5.10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz
evel (gBm) Date: 2022.09.26
313
12
o)
250 S| ave B

Left blank

TEL: 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - L

CSE

Fundamental

Peak

Date: 2022.09.27

e o)
e et 161
a1y
/
125 =4
: -
“ ~ W""MJM iy
AR s
———

4
3

oS SR ST, Sa%. 570 ST Sk Srio. STe0. S0, SN SR BeTa 50

Frequency (MHz)

PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:7000.000KHz VBW/:3000.000KHz

Date: 2022.09.27

P UH‘M PEAK(UNI)

N s st

-

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

3000 5000. 5000, 7000

4000,
Frequency (MHz)

Avg.

Left blank

Date: 20220927

£ LLASS-BIAVG) CON|

e

THOSHY
FCC CLASS-B(AVG)_CON ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VEW/-0.010KHz

3000, 5000, 5000, 7000

4000,
Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. :

FR1IN1011-01G

WIFI UNII-4 - 5735~5895MHz Band Edge

ANT 802.11ax HE40 Partial 484/65 CH167 5835MHz - R

5 CSE Fundamental

evel 9Bm) Date: 20220927

v

S| eeak srumie)

W" \
N
W‘"W"ﬂ i
254 |
s
24
P

TS S0 S S LG GG G s G om0 6000

site
Condition PEAK B ) AT GANAB 10 HORZONTAL
RBW7000.000KHz VEW:3000.000KHz

Peak Left blank

Date: 2022.09-27

evel 9Bm)
313)
125
—
3| SN
250 N AVG_BEWNLY)
/ ™~

o
433 2|
625
813

750 5780, 5600, 5820 5040 5660 5880 5000, 5020 5940, 5960, 5980 6000

Froquency (MHz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Avg. Left blank

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - L

CSE

Fundamental

Date: 2022-09-27

Avg.

/ 1
125 N vt 125
7
A
\ e J
Y S e WAWM 250 TR NTI= e T SR | S
] it TTh
[ R —
o ooy
s
rc} LASS-B(AVG)_CON
IR AR —— —
ey b

Left blank

RBW:1000.000KHz VBW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220927

B

Phwbapbsna]

o \

en ko)
P o T

750 5760, 5800, 5820, 5640, 5860, 5860,

Frequency (Miz)

900 5920 5940, 5960, 5980 6000

Avg.

T B SR e

P

750 5780, 5000, 5820 5840 5860, 5880

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

900 5920 5040, 5960, 5980 6000

te g
Con PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz
evel dBm) Date: 2022.09-27
313)
125
R
3|
250 N AVG_BEWNLY)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01G

UNII-4 - 5735~5895MHz

802.11ax HESO Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE80 Full CH171 5855MHz - L

CSE

Fundamental

Date: 2022.09.25

Avg.

Left blank

vt ou 2020828 vt m
/
/
s o -
63| L ,( 63| t
Cy ke I
250] P 2 e 25| n = M PEAK(UNI)
i W’“ WM»«MWMM’/ st
A AT AR e 7S ST e o e e s o0 7
vt m P
o3
/
£ddoy con
438 R | NS
L
19%000 2000. 3000. 4000. 5000. 6000. 7000

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Full CH171 5855MHz - R

CSE

Fundamental

Peak

evel 9Bm) Date: 20220926

125 .
.

) . PEAK_ BEWUNIY)

2

wwwMMNW \\"‘MM

MWMWWWM

750 5760, 5800, 5820, 5840, 5860, 5900 5920. 5040, 5960, 5980 6000

5860,
Frequency (Miz)

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

Left blank

Avg.

Date: 2022.09.25.

evel (gBm)
313
12
N .
53] N
250 S| ave B
P L
33| B S
25|
013
750 70 S0 500 500 5060 G980 So00. 500 560 G960 590 oD
Frequency (WHs)
ste THOS HY
Candiion AVG. BE(UNI4) ANT_GAIN+8.10 HORIZONTAL

RBW-1000.000KHz VBW/.0.010KHz

0

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
802.11ax HES8O Partial 996 (Band Edge)

ovel (m) Date: 2022.00.27 ovel(8m) Date: 2022.08.27
peAK BEwNIg 16.24
313 313
/
125 Bl 125
! Ve Mf«»—-w«mww
63 £ 6.3| 1
) Wﬁw |
B i o T
Tk
e i MWMM.M N
438 T
25 525
13 13
0563, 5650, 5670, 50%0. 5710 670 5750 5770, 5790 5010, 5030, 5050 5670, 5695 000 7000 ED 000 ED 000 700
Frequency (WHz) Freauency (WHz)
ste g ste .
Consii PEAK_ BE(UNIA) 1624 ANT_GAIN+3 10 HORIZONTAL Condiion PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:T000 000KHz VEVY-3000 000Kz RBW:1000.000KFz VEW-3000 000KHz
ovel (m) Date:2022.08.27
313
1254
53
250)
{
rddldy con|
433 il i S—
- e T
25|
13
19%000 2000. 3000. 4000. 5000. 6000. 7000
Freauency (WHz)
ste THOSHY
Condiion FCC CLASS-B(AVG)_CON ANT_GAIN#5.10 HORIZONTAL
RBW:1000 000KHz VBW-0 010RHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 996/67 CH171 5855MHz - R

CSE Fundamental

Peak

evel 9Bm)

Date: 20220927

: Lt

WMWMML\
. PEAK_BE(UNI 4)
Ty, 2

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW1000.000Kt

750 5760, 5800, 5620, 5840, 5660, 5680, 5900, 5020, 5040 5960, 5980, 6000

Frequency (Miz)

Hz VBW.3000.000KHz

Left blank

Avg.

evel 9Bm)

Date: 2022.09-27

N
[

S S —
AN
N AVG_BEWNLY)

750 5780, 5800,

site THOS HY
Contion AVG_BE(UNI

RBW-1000.000KHz VBW/.0.010KHz

5620, 5040, 5860 5880 5000 5020 5940, 5960, 5980 6000
Froquency (MHz)

4) ANT_GAIN+8.10 HORIZONTAL

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~

5895MHz

802.11ax HE160 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE160 Full CH163 5815MHz - L

CSE

Fundamental

Date: 2022.09.25

Avg.

Left blank

ovel (Bm) Date: 2022.08.26 ovel (¢Bm)
pear oEwin 10,24
313 313
/
125 =4 125
L MWMWWMMWMM
63 - 53]
250 L, S P e e i peakumn
B
3
B ——
=4 i D R S . =
23] [ 23]
13 [ 13
0563 5650, 5670, 5690 5710, 5730 5750 5770, 5790, 510 5930, 5650, 5070 5895 %00 2000 000 2000, 5000 5000 7000
Freauency (WHr) Freauency (WHz)
e . e .
Condi PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condi PEAK(UNI) ANT_GAIN+5.10 HORIZONTAL
RBW:T000.000KFz VEW:3000.000KHz RBW:1000.000KFz VEW:300.000KHz
evel (4Bm) Date: 2022.08.25
313
125
53]
250
4 £LASS BiAVG) cON
4 N U S A b S
R SRR =
23]
13
000 2000 3000, 2000, £ 5000, 7000
Freauency (WHz)
sie THoSHY
Conditon FCC CLASS-B(AVG)_CON ANT_GAIN+3.10 HORIZONTAL

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE160 Full CH163 5815MHz - R

CSE Fundamental

Peak

Date: 20220925

evelcBm)
513
12 =
e S T T S e N
o I ~ pea s )
250
SRR LY

ey
525
13

S0 Si2. 5oA 5060, 5080 6000

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

750 5760, 5800, 5820, 5840, 5860,

5860,
Frequency (Miz)

Left blank

Avg.

evel 9Bm)

Date: 2022.09.25.

""’W"\MUM“MM\ 8

A AVG_BEWNLY)

2

750 5780, 5600, 5820 5040 5860 5880 5000, 5020 5940, 5960, 5980, 6000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HES8O Partial 1992/68 CH163 5815MHz - L

5 CSE

Fundamental

Date: 2022.09.25

Avg. Left blank

ey J— ot
)
125 . 125
y -
A MMMJ‘MWWVM
» o)
254 A 2 5 s H T el B y — 0 4LW PEAK(UNI/
s R Ll
43, 43 Bl vt bbb DS A
SR e T S i ST T T e T ST s o o
- o 2020828
o)
4 e |
I B -
1991000 2000. 3000. 4000. 5000. 6000. 7000

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HEB8O Partial 1992/68 CH163 5815MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 20220925

fribntetbibamninoy i

PEAK_BE(UNI4)

PRy TN

750 5760, 5800, 5820, 5840, 5860, E

5860,
Frequency (Miz)

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

00. 5920, 5040, 5960, 5980 6000

Left blank

Avg.

evel 9Bm)

Date: 2022.09.25.

T

A AVG_BEWNLY)

750 5780, 5000, 5820 5840 5860, 5880
Froquency (MHz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

900 5920 5040, 5960, 5980 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~

5895MHz

WIFI 802.11a (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11a

CH169 5845MHz

CH173 5865MHz

Peak
Avg.

Date: 20220928

evel (4Bm)
133
25|
188
[T I UL T I L el
R Iy = I | FCC CLASS BAVG)_CON
513
g b
A s
575
38
901600 4000 6000, 8000 10000, 12000 14000. 16000 16000, 20000. 22000. 25000
Freauency (MHz)
ite .
Conit PEAK(UNI) ANT_GAIN+8 10 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

ovel (d8m)

Date: 2022.09.28

(LA

N T N B 7

FCC CLASS B(AVG)_CON|

o =
epiter” oty o Mot st

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000

s .
Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11a

CH177 5885MHz

Peak

Avg.

evel 9Bm)

Date: 20220928

LR Iyl o LI |- LI Peiconn

ol Fec ciass BAvo) con

LN SNSRI T

000 4000,

5000, 8000. 10000, 12000, 14000. 16000 18000 20000 22000. 250
Frequency (MHz)

site g
Condition PEAK(UNI) ANT_GAIN#+8.10 HORIZONTAL

RBW:1000.000KHz VBW/:3000.000KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Full

CH169 5845MHz

CH173 5865MHz

Peak

Avg.

Date: 20220928

ove aom)
124
25
10
[T i 1 B 0 7T
350) FCC CLASS B(AVG)_CON|
- -
e P B bt
b R
14
a4
4003500 4000, 6000, 8000, 10006, 12000, 14000, 76000, 18000, 70000, 72000 73000
Freauency (MHs)
e '
Condii PEAK(UNI) ANT_GANSS 10 HORZONTAL

RBW:1000.000KHz VBW-3000.000KHz

ovel (¢Bm) Date: 2022.00.28
138
25
184
[ 1T et
351 FOC CLASS BAVG)_CON
- —
13 TELLLT ¥ ey A
At
P wbaspd!
13
834
000 4000, 6000, 8000, 10000 12000, 14000 16000 18000, 20000 22000, 25000
Frequency (WHz)
s |
Condition PEAK(UNI) ANT_GAIN+5.10 HORIZONTAL
RBW:1000.000KFz VEW:300.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Full

CH177 5885MHz

Peak

Avg.

Date: 20220928

evel (dBm)
133
25
103
WAL LIS 1 | L™ Peionn/
EX -~ FCC CLASS BIAVG) CON|
13 A e
W
A et
o3
a2
T6000. 16000, 20000, 22000, 25000

000 4000, 6000, 8000 10000 12000,  14000.
Froquency (MHz)

PEAK(UNI) ANT_GAIN#+8.10 HORIZONTAL
RBW:1000.000KHz VBW/:3000.000KHz

)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH169 5845MHz

Partial 26/4 CH173 5865MHz

Peak

Avg.

ovel (¢Bm) Date: 2022.09.28
134
25
18]
[T i UL T I L el
390 I I FGC CLASS BIAVG)_CON|
fiwer
e A Py iR
WMM»M
13
By

00100 4000, 6000, G000 10000, 12000. 14000, 16000. 16000, 20000, 22000. 25000
¥ (MHz)

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

ovel (dBm) Date: 2022-11-04

(LA
st

T PR

FCC CLASS B(AVG)_CON|

v i Mgt

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000
Frequency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/8 CH177 5885MHz

Peak

Avg.

Date: 20220928

o

FCC CLASS.B(AVG) CON|

1| Pesfconn)|

ST

e

000 4000, 6000, 8000 10000 12000,  14000.
Froquency (MHz)

PEAK(UNI) ANT_GAIN#+8.10 HORIZONTAL
RBW:1000.000KHz VBW/:3000.000KHz

6000 18000, 20000, 22000, 25000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE4O0 Full

CH167 5835MHz

CH175 5875MHz

Peak

Avg.

ovel (d8m)

Date: 20220928

[

[

I UL T I L el

v A FCC CLASS BAVG) CON|

ettt T iy

%1560

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000. 25000
Frequency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Date: 2022.09.28

ovel (4Bm)
133
25
183

(LA 0 0 N Y 1)

350 FCC CLASS B(AVG)_CON|

MW A
\

000

4000 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000
Frequency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE8O0 Full (Harmonic)

UNII-4 - 5735~5895MHz Harmonic

WIFI
ANT 802.11ax HE8O Full
5 CH171 5855MHz
- P
LTRSS S 8 =01 10
w Foc ciass svo)_con
513 P M“”MWMWM"WW
o oo o A oo TR o
G PEAUNE ANT_ GAINAS 10 HORZONTAL
Peak
Left blank
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE160 Full

CH163 5815MHz

Peak
Avg.

Date: 2022.09.28

I UL T I L el

FCC CLASS BAVG) CON|

oy bt g b PP

%

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000. 25000
¥ (M2

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Emission above 25GHz

5GHz WIFI 802.11ax HE20 Partial 242 (SHF)

WIFI 5GHz 5735~5895MHz
ANT 802.11ax HE160 Partial 1992 SHF
5 CSE -

513 WWWWWWM b S b

0025500 28000, 30000, 32000, 34000, 36000, 36000, 40000
Frequency (MHz)

Condtion PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Peak
Left blank
Avg.

TEL: 886-3-327-0868 Page Number : C51 of C103

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI 5GHz 5735~5895MHz
ANT 802.11ax HE160 Partial 1992 LF
5 CSE -
45.0/ =
QP/
Left blank
Peak
TEL: 886-3-327-0868 Page Number : C52 of C103

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11a (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH169 5845MHz - L

CSE

Fundamental

Date: 2022.09.24

Avg.

Left blank

- P— -
.
125 . 125
. -
63| - 3|
L WJNWM M o T | ceaomn
e A [ R WS AN,
438 438t ety
L T A T
sotom P
o

RBW-1000.000KHz VEW/-0.010KHz

redclass.uvo)_con

434 —

(I (P S D S

2]

1)

1991000 2000. 3000. 4000. 5000. 6000. 7000
Frecuency wiz

ste THosHY

Condion - FCC CLASSB(AVG)_CON ANT_GAINY8 10 HORZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH169 5845MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 20220924

313
-

WWWMLWMWJ i

N PEAK_BE(UNI4)

750 5760, 5800, 5820, 5640, 5860, 5860,
Frequency (Miz)

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW7000.000KHz VEW:3000.000KHz

5900. 5920, 5040, 5960, 5980, 6000

Left blank

Peak

evel 9Bm)

Date: 2022.09-24

A AVG_BEWNLY)

Froquency (MHz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

evel 98m) Date: 20220924 evel 9Bm) Date: 20220924
PEAK BE(UNI) 16.24]
313 313
125 e 125
/
A
3| v 3|
zsog 250 e PEAK(UNI)
4 A ks e ]
= gt
433 43 Bt b
525 525
13 13
00 5630, 5650, 5670. 5690. 5710. 5730, 5750. 5770, 5790, 5810, 5830. 5850, 5870, 5895 000 2000, 3000, 4000, 5000, 6000, 7000
Frequency (Miz) Frequency (MHz)
site g Site g
Condition PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VBW/:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
evel dBm) Date: 2022.09.24.
313)
125 1
3|
250
feglelass 8ave) con|
433 Sa—
525
13
000 2000, 3000, 4000, 5000, ‘6000, 7000
Froquency (MHz)
site THOS HY
Coniton FCC CLASS-B(AVG) CON ANT_GAIN#8.10 HORIZONTAL
RBW:1000.000KHz VBW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH173 5865MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220924

N PEAK_BE(UNI4)

RIS T

750 5760, 5800, 5820, 5840, 5860,

5860,
Frequency (Miz)

5900 5920. 5040, 5960, 5980, 6000

Peak

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

o .
Condit PEAK_BE(UNI4) ANT_GAIN+8.10 HORZONTAL
RBW.7000.000KHz VEW.3000.000KHz
evet aBm) Date: 20220024
a3
125
=
63 f NG
250| J N AVG_BEWNLY)
J \\
B e e B 1l >
o2
o1
Te0 S7Eo. Sa00 SiZo S0, 5960, 50, 5900, G0 5od0. 6960 5900 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH177 5885MHz - L

4 CSE

Fundamental

Date: 2022-09-24.

Avg.

Left blank

evel (@Bm) Date: 2022.09.24 evel (@Bm)
PEAK [BE(UNI) 16.24
13 313
/ 1
125 — 125
L
A
3 v 3
1504 250 e PEAK(UNI)
. 4 ot s N At h A Mt
434 Y| m—
25 25|
13 1)
00 5630, 5650, 5670. 5690, 5710. 5730 5750. 5770, 5790, 5810, 5630, 5050, 5870 5695 000 2000. 3000. 2000, 5000, 000, 7000
Frequency (MHz) Frequency (MHz)
te . te -
Condit PEAK_BE(UNI4) 16-24 ANT_GAIN#3.10 HORIZONTAL Condit PEAKIUNI) ANT_GAIN+6. 10 HORIZONTAL
RBW.1000.000KFz VBW 3000 000KHz RBW.1000.000KFiz VBW 3000.000KHz
evel (@Bm) Date: 2022.09.24
313)
125 1
3
25|
reclbiass a(ave) con|
438 —
e A —
25|
13
000 2000. 3000. 2000, 5000, 5000, 7000
Frequency (MHz)
ite THOSHY
Condit FCC CLASS-B(AVG) CONANT_GAIN#8.10 HORIZONTAL

RBW:1000.000KHz VBW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH177 5885MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220924

t

.

MMMNJMUMW Ml

N PEAK_BE(UNI4)

750 5760, 5800, 5820, 5840, 5860,

5860,
Frequency (Miz)

5900 5920, 5040, 5960, 5980, 6000

Peak

w g

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

- g
Condii PEAK_BE(UNI 4 ANT_GAIN+5.10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz

evelaBm) Dates 20220824
313
12
53 .
250 S| ave B

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C58 of C103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH169 5845MHz - L

CSE

Fundamental

Date: 2022.09.24

Avg.

Left blank

vty oae 20220024 oot am)
oeax 1028
3 )
/
125 . 125
y -
&3] v 63
o I A MM, MW\ 250 UL LA ﬁJ v
n
R o
4 P
29 2
19 13
oo S o0 T 5 S 5o S0 ot S ek B o ww % T % s 700
Treasonc i roavoney omt)
o S ste y
Sonat FEAK BEUNIA 16.20ANT GANYS 10 HORZONTAL Gondton_ PEAKIUNIDANT GAN4E 10 HORIZONTAL
R 1000000k VBN 3000 000k R 10000002 VEW 3000 000ts
vt oo 20220024
)
129
o
250
reflelsss auve) con
e | S——
I DU AU U
2
19
1991000 2000. 3000. 4000. 5000. 6000. 7000
Treaveney )
ste Tos v
Sindtn 70 CLASS S(AVG) CONANT GAN42 10 HORZONTAL

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH169 5845MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 20220924

a3 {

,‘m\ ™~
59 Ty I
= MM’WW MWWW A bt

N PEAK_BE(UNI4)

Frequency (MHz)

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

750 5760, 5800, 5620, 5840, 5660, 5680, 5900, 5020, 5040 5960, 5980, 6000

Left blank

Peak

evel 9Bm)

Date: 2022.09-24

Jﬂk
NS a L AN

A AVG_BEWNLY)

Froquency (MHz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

P oo 20220025 evettam) oo 20220025
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259
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R 1000 000te TOVL 010Re

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH173 5865MHz- R

CSE

Fundamental

evel 9Bm)

Date: 20220925

b

ﬁ \\
\ . PEAK_BE(UNI 4

TR

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Peak

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Cond PEAK BEUUNL ) ANT_GAIYE 10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz
Peak Left blank

evel (cBm) Dates 20220825

313

12

o) AN

250 \\w

s //d L 2

25|

013
750 70 G0 500 50in 5860 560 5300 070 Sed0. 5060 Soa0. G000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH177 5885MHz - L

P oo 20220028 evttanm) one 20220825
oenc st 1521
3 a3
/ 1
125 o [ 125
e
P
o » )
O q‘w | SRR (PSP IS SRS Sy | | R
il sl i
s
29 2
o1 o1
o630 ST 5% F7 7 A 50 S0 o0 S0 e S 5ms wmw 5. o o0 05 7300
Traasonc i roaveney )
o g o y
Gond PEAK BEUNIA) 1624 AT GARNA3 10 HORZONTAL Cond PEAKIUND AT AN 10 HORZONTAL
R 1000300k VW 3000 000k R 1000000 VB 3000 000cer
evettasm) oo 20220825
)
125 1
o
259
redhinss e con
w9 i ——
T
29
o1
o o5 o o0 s 700
roavoney )
to sy
Gond GG CLASS B(AVG) CONANT AN 10 HORIZONTAL
R 1000 000te TOVL 010Re

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH177 5885MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 20220925

it

"
it

EEIRN

e

PEAK_BE(UNI4)

2 Mg

750 5760, 5800, 5820, 5640, 5860, 5860,
Frequency (Miz)

site g
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW7000.000KHz VEW:3000.000KHz

5900 5920, 5040, 5960, 5980, 6000

Left blank

Peak

evel 9Bm)

Date: 2022.09.25.

3 |
250 S| ave B
gy e

S e — —

Froquency (MHz)

site THOS HY
Contion AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

802.11ax HE20 Partial 26 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz - L

- vate: 2072.0027 eve (@8m) vate: 2022.0027
vea et 1524
a13) a13)
/
125 . 125
g -
53] g 53]
Py I — 5o T ek
; 4 st B O el i |
s PP S
a2 52
513 513
o o0, 6. 56T Sa%0. 5710, 5750 5750 5770 5790 S0, 9% 5950, Saro. 5mws o0 7000 5000 0. 5000 e 7o
Freawencs (i) Frequency ()
o . o g’
Condi PEAK BE(UNIA)_16.24 ANT_ GAINYS 10 HORZONTAL Condii PEAK{UNI)ANT_ GAINYS 10 HORIZONTAL
REW 7000 000K/ VO 3030 000KHz REW-1000 000KFz VB 3000 000Kr
cve a8y bate: 20720027
a13)
125
o)
25
redel con
s S =
) R E— -
a2
513
1991000 2000. 4000. 5000. 6000. 7000
Frequency ()
ste THos Y
Condion O GLASS S(AVG)_CON ANT_ GAINYS.10 HORIZONTAL
REW-1000 000Krz VB0 010Kz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz - R

CSE

Fundamental

Peak

evel 9Bm)

M

[
ik

750 5760, 5800, 5820, 5840, 5860,

5860,
Frequency (Miz)

PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

5900, 5

Left blank

Peak

evel 9Bm)

1 s e e S N

750 5780, 5000, 5820 5840 5860, 5880
Froquency (MHz)

site THOS HY
ondition AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW-1000.000KHz VBW/.0.010KHz

900 5920 5040, 5060, 5980, GO

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH173 5865MHz - L

CSE

Fundamental

Avg.

Left blank

evel (9Bm) Date: 2022-11-04 evel (gBm) Date: 2022:41-04
PEAK [BEUNI) 1624
3| 313
1
125 N 125
%
A
3] , 3]
zsog ’H 250 e PEAK(UNI)
4 A nnf
ettt A et P |
34 43 Bttt
23] 23]
13 a1
00 5630 550, 5670, 5090. 5710, 5730, 5750, 5770 5790, 5410, 5030, 550 670, 595 000 2000, 5000 000, ETy 000, 7000
requency (WHz) Frequency (Wie)
e g Site g
Condi PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condiion PEAKUNI) ANT_GAIN+3.10 HORIZONTAL
RBW:1000.000KIz VBW:3000.000KHz RBW.1000.000KFiz VBW:3000.000KHz
evel (aBm) Date: 2022-11.04
313
125 1
3]
250
reckolass BiavG) con
438 P
—
23]
a3
000 7000, 3000 000, ETy 000, 7000
requency (WHz)
site THoSHY
Condiion FCC CLASSB(AVG)_CON ANT_ GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH173 5865MHz - R

CSE Fundamental

Peak

evel 9Bm)

Date: 2022-11-04

J{M {\

\

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz

Left blank

Peak

evel 9Bm)

Date: 2022-11-04

A AVG_BEWNLY)

750 5780, 5600, 5820 5040 5660 5880 5000, 59020 5940, 5960, 5980, 6000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C68 of C103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz - L

CSE

Fundamental

Date: 2022-09-27

Avg.

Left blank

RBW:1000.000KHz VBW/-0.010KHz

evel 9Bm) Date: 20220927 evel 9Bm)
PEAK BE(UNI) 16.24]
313 313
) 1
125 e 125
/
A
3| v 3|
1504 j 250 e PEAK(UNI)
|
beireihesdin e oAt e
433 s
525 525
13 13
00 5630, 5650, 5670. 5690. 5710. 5730, 5750. 570, 5790, 5810, 5830. 5850, 5870, 5895 000 2000, 3000, 4000, 5000, 000, 7000
Frequency (Miz) Frequency (MHz)
ite g te g
Con PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Conit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VBW/:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
evel 98m) Date: 2022.09.27
313)
B
125
3|
250
rccllass save) con|
433 jESm—
525
13
000 2000, 3000, 4000, 5000, 5000, 7000
Froquency (MHz)
ite THOS HY
Con FCC CLASS-B(AVG) CON ANT_GAIN#8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220927

4 T T
A K N
M

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Peak

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

e g
Condi PEAK_BE(UNI 4 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VEW:3000.000KHz

evel (gBm) Date: 2022.08.27
3]
125
3]
25| J ™ AVG_BEWNLY)
ad 0

N I o — ) 2
23]
s3]

750 G7e0 Ga00. 590 5840 5060, 60, 5000 56z 5640 5960 59a0 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz - L

CSE

Fundamental

Peak

Date: 2022.09.27

T T I T Y e e e Bl PEAKUNY)

ot A e
IR

N—

0 5630, 5650, 5670. 5690, 5710. 5730 5750 5770, 5790, 5310 5630. 5050 5670 55

Frequency (MHz)

PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:7000.000KHz VBW/:3000.000KHz

2000 3000 5000. 00. 7000

4000,
Frequency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

Avg.

Left blank

Date: 20220927

2000, 3000, 5000, 000, 7000

4000,
Frequency (MHz)

THOSHY
FCC CLASS-B(AVG)_CON ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH177 5885MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220927

\

w‘J(\
1™
Rt PEAK BEUNI4)
WJJ L

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Peak

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Cond PEAK BEUUNL ) ANT_GAIYE 10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz
Peak Left blank
evel (cBm) Dates 20220827
313
12
o)
250 J \\w
sy s e e \ -
25|
013
750 70 G0 500 500 5860 560 5300 070 Sed0. 5060, Soa0. G000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - L

4 CSE

Fundamental

Date: 2022.09.27

Avg. Left blank

ovel (m) Date:2022.08.21 ovel(Bm)
pEAK BEUNI) 16.24
313 313
P
/ i
125| — 125|
e
&3 - 53]
20— 250 e BEAKIUNE)
o O e
a3 A
25 25|
13 13
0 5630, 5650, B070. 5690, 710, 5730 5750. 5770, 5790, 5810, 5030, 5850, 5070, 5695 %00 2000 3000 000, 5000 . 7000
Freauency (WHz) Freauency (WHz)
ste g e .
Condition PEAK_BE(UNI4) 16-24 ANT_GAINs3 10 HORZONTAL Condii PEAKIUNI) ANT_GAIN33 10 HORIZONTAL
RBW-1000 000KFz VBW:3000 000KHz RBW-1000.000KFiz VBW:3000.000KHz
ovel (¢Bm) Date: 2022.08.27
313
125| :
53]
250
1Ass BAY6) oM
peE e
523
813
%00 2000 3000 000, 5000, a06. 7000
Freauency (Hz)
sie THoSHY
Condiion FCC CLASS-B(AVG)_ CON ANT_ GAIN+3 10 HORIZONTAL

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220927

IS
N PEAK_BE(UNI4)

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Peak

| N AVG_BEWNLY)

750 5780, 5600, 5820 5040 5060 5880 5000, 5020 5940, 5960, 5980, 6000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

te g
Con PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW7000.000KHz VEW:3000.000KHz
evel dBm) Date: 2022.09-27
313)
125
3| {

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - L

CSE

Fundamental

Date: 2022.09.27

Avg.

Left blank

ovel (Bm) Date: 20220827 ovel (m)
peax el 10.24
313 313
/ 1
125 =4 125
! e
63 - 3|
RO 250 R LH ‘\ PEAK(UNI)
e
e DY AP
23] 525
13 13
05630, 5650, 5670, 5090, 5710 5730 5750 5770, 5790 5310, 5630, 5050, 070, 50 000 7000 ED 000 ED 0 700
Freauency (WHr) Freauency (WHz)
ste g ste .
Consii PEAK_ BE(UNIA) 1624 ANT_GAIN+3 10 HORIZONTAL Condiion PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:T000 000KHz VEVY-3000 000Kz RBW:1000.000KFz VEW-3000 000KHz
ovel (m) Date:2022.08.27
313
125 1
53
250)
Lnss BivG)_con|
43 P
I DU R E———————
25|
13
19%000 2000. 3000. 4000. 5000. 000. 7000
Freauency (WHz)
ste THOSHY
Condiion FCC CLASS-B(AVG)_CON ANT_GAIN#5.10 HORIZONTAL

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - R

CSE Fundamental

evel 9Bm)

Date: 20220927

WWMW«MWM“’M,(M 7 V(MJWMAWWWM

f” 1
S| |PEAK BE(UNIY)
r h pea et

750 5760, 5800, 5820, 5840, 5860,

5880, 5900 5920 5940, 5960, 5980 6000
Frequency (Miz)

Peak

- g
Condii PEAK_BE(UNI 4 ANT_GAIN+5.10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz
evel (gBm) Date: 2022.08.27
313
12
e
o |
250 J S| ave B
433 J
I N S S —— 2
25|
013
750 70 G0 500 500 5860 560 5300 070 Sed0. 5060, Soa0. G000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz

802.11ax HE40 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - L

CSE

Fundamental

Date: 2022.09.25

Avg.

Left blank

ove gom) oate: 20220026 ove aBm)
peax et 1624
a13) a13)
/
J o
125 - 125
- i
63 L W 23|
250 . T WM " 250 T ek
i L e
it
et
433 Y R ——— e
a2 524
513 13
o o0, 5%, SeTo. SA. 570, 5750 5750 57I0. E790. Se1o. 0% 5950, Saro. 5mws 00 7000 5000 o0, 5000 e 7o
reduency (i) freauency ()
o . Sie g’
Condi PEAK BE(UNIA)_16.24 ANT_ GAINYS 10 HORZONTAL Condn - PEAKUNI)ANT_ GAINYS 10 HORIZONTAL
REW 7000 000K/ VO 3030 000KHe REW-1000 000KFz VB 3000 000Kr
cve a8y oate: 2022026
a13)
125
o)
25
reuass savey_con
43 DR DR | Sa—
a2
513
0 7000 5000 o0, Sa00. oo 7o
Frequency ()
ste THos Y
Condion O GLASS S(AVG)_CON ANT_ GAINYS.10 HORIZONTAL

RBW-1000.000KHz VEW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C77 of C103



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - R

CSE

Fundamental

evel 9Bm)

Date: 20220925

T

anapaer®”

N PEAK_BE(UNI4)

2

Ao

750 5760, 5800, 5820, 5840, 5860,

5860,
Frequency (Miz)

5900 5920, 5040, 5960, 5980, 6000

Peak

750 5780, 5600, 5820 5040 5860 5880 5000,
Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

5920, 5040 5960, 5980, 6000

- g
Condii PEAK_BE(UNI 4 ANT_GAIN+5.10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz

evel (gBm) Date: 2022.09.26
313
12
53 <
250 S| ave B

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - L

CSs

E

Fundamental

Date: 20220925

Avg.

Left blank

evel (gBm) Dote: 2022.08.26 evel (gBm)
penK BEu_16.24]
513 313
/ |
125 N 125
%
A
3 . 53 I
O a il WMMM s UT L JTU L L Ll F peAKuMY
L dpsssmntiss sl ot S TS ———
4] 1
525 23]
13 a3
305630 5650 5670 5660 5710, 5730, 750 6770, 5790 Sa10. 5430, 5350 5670 505 700 700, ET 000, £ 300, 700
requency (WHz) Frequency (Wie)
ste g - g
Candiion PEAK_BE(UNI4) 1624 ANT_GAIN+3.10 HORZONTAL Condi PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW: T000.000KI Tz VBWY-3000. 000Kz RBW:1000.000KHz VBW-3000.000KHz
evel (gBm) Date: 2022.09.26
313
125 s
53
250)
rof s Biava)_con
Py
R ——
S S S
525
a3
700 700 ET 000 £ Ty To00
requency (WHz)
o THOS HY
Condi FCC CLASS-B(AVG)_CON ANT_GAN+8.10 HORIZONTAL

RBW:1000.000KHz VBW/-0.010KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - R

CSE Fundamental

evel 9Bm)

Date: 20220925

PEAK BE(UNI4)

NWWWWW

=

750 5760, 5800, 5620, 5840, 5660, 5680, 5900, 5020. 5040 5960, 5980, 6000

Frequency (Miz)

Peak

Cond PEAK BEUUNL ) ANT_GAIYE 10 HORZONTAL
RBW: T000.000KHz VEWW-3000.000KHz
Peak Left blank
evel (cBm) Dates 20220826
313
12
e
o)
250 L \\w
416_}/ —]
25|
013
750 70 G0 500 50in 5860 560 5300 070 Sed0. 5060 Soa0. G000

Froquency (MHz)

THOs HY
AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - L

CSE Fundamental

Date: 2022.09.27

Avg.

RBW-1000.000KHz VEW/-0.010KHz

Left blank

ovel (¢Bm) Date: 2022.08.27 ovel (¢Bm)
pear oEwin 10,24
313 313
/
125 = e 125
¥ Ve j
53] g rigy 53]
1z ol
. 2, M,w Ny
SR 4 asol UT T[T ¥ PEAKUN
iyt o b bt RO |
a4 ‘ PRy —
23] [ 23]
13 13
0 5630, 5650, 5670, 5690, 5710, 5730 5750 5770, 5790, 510 5030, 5650, 5070 5895 %00 2000 000 2000, 5000 000 7000
Frequency (WHr) Freauency (WHz)
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

Appendix D. Cabinet Radiated Spurious Emission

Test Engineer :

Andy Yang, Karl Hou and Steven Wu

Temperature :

20~25°C

Relative Humidity : 50~60%

UNII-4 - 5735~5895MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5613.57 53.11 -15.09 68.2 38.06 33.07 11.57 | 29.59 | 100 | 123 P H
5654.87 53.25 -18.57 71.82 38.19 33.04 11.62 29.6 100 123 P H
5705.315 54.89 -51.8 106.69 39.4 33.42 11.68 | 29.61 | 100 | 123 P H
5724.785 51.78 -69.93 121.71 36.18 33.5 11.71 29.61 100 123 P H
* 5845 86.85 - - 70.57 34.08 11.83 | 29.63 | 100 | 123 P H
* 5845 79.31 - - 63.03 34.08 11.83 | 29.63 | 100 | 123 A H
5919.25 54.62 -37.79 92.41 38.08 34.3 11.89 | 29.65 | 100 | 123 P H
5996 55.67 -32.53 88.2 39.26 34.12 11.95 29.66 100 123 P H
5917.75 43.24 -30.27 73.51 26.7 34.3 11.89 29.65 100 123 A H
802.1Ha 5995.25 43.55 -24.65 68.2 27.14 34.12 11.95 29.66 100 123 A H
cH 169 5618.29 52.97 -15.23 68.2 37.93 33.06 11.57 | 29.59 | 366 24 P \Y
5845MHz
5683.19 53.28 -39.52 92.8 37.96 33.27 11.65 29.6 366 24 P \%
5716.23 53.6 -56.15| 109.75 38.05 33.46 11.7 29.61 | 366 24 P \Y
5723.015 52.74 -64.94 117.68 37.16 33.49 11.7 29.61 366 24 P \Y,
* 5845 90.72 - - 74.44 34.08 11.83 29.63 366 24 P \%
* 5845 83.29 - - 67.01 34.08 11.83 29.63 366 24 A \%
5913.25 55.23 -41.57 96.8 38.69 34.3 11.88 29.64 366 24 P \%
5972 54.84 -33.36 88.2 38.35 34.21 11.93 29.65 366 24 P \%
5921 43.21 -27.92 71.13 26.67 34.3 11.89 29.65 366 24 A \%
5996.75 43.55 -24.65 68.2 27.15 34.11 11.95 29.66 366 24 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D1 of D18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5623.6 53.72 -14.48 68.2 38.68 33.05 11.58 | 29.59 | 108 95 P H
5697.645 52.98 -50.48 | 103.46 37.54 33.38 11.67 | 29.61 | 108 95 P H
5701.775 54.14 -51.56 105.7 38.66 33.41 11.68 | 29.61 | 108 95 P H
5725.08 51.98 -82.22 134.2 36.38 335 11.71 | 29.61 | 108 95 P H
* 5865 86.41 - - 70.04 34.16 11.85 | 29.64 | 108 95 P H
* 5865 79.03 - - 62.66 34.16 11.85 | 29.64 | 108 95 A H
5902.25 54.72 -50.15| 104.87 38.18 34.3 11.88 | 29.64 | 108 95 P H
5927.75 55.53 -32.67 88.2 38.98 34.3 11.9 29.65 | 108 95 P H
5912 43.25 -34.47 77.72 26.71 34.3 11.88 | 29.64 | 108 95 A H
5991.75 43.54 -24.66 68.2 27.13 34.13 11.94 | 29.66 | 108 95 A H
H
802.11a
H
CH 173
5612.98 52.64 -15.56 68.2 37.59 33.07 11.57 | 29.59 | 349 18 P \Y
5865MHz
5651.035 53.45 -15.52 68.97 38.43 33.01 11.61 29.6 349 18 P \%
5700.595 53.11 -52.26 | 105.37 37.64 33.4 11.68 | 29.61 | 349 18 P \Y
5720.655 52.65 -59.64 | 112.29 37.08 33.48 11.7 29.61 | 349 18 P \Y
* 5865 90.18 - - 73.81 34.16 11.85 | 29.64 | 349 18 P \%
* 5865 82.62 - - 66.25 34.16 11.85 | 29.64 | 349 18 A \Y
5913.25 54.61 -42.19 96.8 38.07 34.3 11.88 | 29.64 | 349 18 P \%
5995.75 54.64 -33.56 88.2 38.23 34.12 11.95 | 29.66 | 349 18 P \Y
5921.75 43.23 -27.35 70.58 26.69 34.3 11.89 | 29.65 | 349 18 A \%
5996.25 43.57 -24.63 68.2 27.17 34.11 11.95 | 29.66 | 349 18 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D2 of D18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5616.225 52.96 -15.24 68.2 37.91 33.07 11.57 29.59 104 95 P H
5666.965 53.27 -27.52 80.79 38.1 33.14 11.63 29.6 104 95 P H
5703.84 53.29 -52.99 106.28 37.8 33.42 11.68 29.61 104 95 P H
5722.13 52.75 -62.91 115.66 37.17 33.49 11.7 29.61 104 95 P H
* 5885 85.55 - - 69.09 34.24 11.86 | 29.64 | 104 95 P H
* 5885 78.11 - - 61.65 34.24 11.86 29.64 104 95 A H
5895.5 56.36 -53.47 | 109.83 39.85 34.28 11.87 | 29.64 | 104 95 P H
5940.75 55.59 -32.61 88.2 39.03 34.3 11.91 | 29.65 | 104 95 P H
5895 48.86 -41.34 90.2 32.35 34.28 11.87 | 29.64 | 104 95 A H
802 11a 5995.25 43.51 -24.69 68.2 27.1 34.12 11.95 | 29.66 | 104 95 A H
crir 5602.36 52.46 -15.74 68.2 374 33.1 11.55 | 29.59 | 399 26 P \Y
5885MHz
5693.515 53.05 -47.37 | 100.42 37.63 33.35 11.67 29.6 399 26 P \Y
5710.92 53.08 -55.18 | 108.26 37.56 33.44 11.69 | 29.61 | 399 26 P \Y
5721.245 51.96 -61.68 113.64 36.39 33.48 11.7 29.61 399 26 P \%
* 5885 89.62 - - 73.16 34.24 11.86 | 29.64 | 399 26 P \Y
* 5885 82.25 - - 65.79 34.24 11.86 | 29.64 | 399 26 A |V
5895 60.13 -50.07 110.2 43.62 34.28 11.87 29.64 399 26 P \%
5933.75 55.06 -33.14 88.2 38.51 34.3 11.9 29.65 | 399 26 P \
5895 51.52 -38.68 90.2 35.01 34.28 11.87 29.64 399 26 A \%
5999.5 43.59 -24.61 68.2 27.2 34.1 11.95 | 29.66 | 399 26 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D3 of D18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11690 47.27 -26.73 74 57.55 38.72 17.22 | 66.22 - - P H
17535 49.03 -19.17 68.2 54.03 39.21 2161 | 65.82 - - P H
H
802.11a
H
CH 169
11690 46.66 -27.34 74 56.94 38.72 17.22 | 66.22 - - P \Y
5845MHz
17535 48.74 -19.46 68.2 53.74 39.21 21.61 | 65.82 - - P \%
\Y
\Y
11730 46.46 -27.54 74 56.76 38.67 17.25 | 66.22 - - P H
17595 49.45 -18.75 68.2 53.96 39.57 21.64 | 65.72 - - P H
H
802.11a
H
CH 173
11730 47.4 -26.6 74 57.7 38.67 17.25 | 66.22 - - P \Y
5865MHz
17595 49.64 -18.56 68.2 54.15 39.57 21.64 | 65.72 - - P \Y
\Y
\Y
11770 47.46 -26.54 74 57.35 38.63 17.69 | 66.21 - - P H
17655 50.04 -18.16 68.2 53.89 39.93 21.85 | 65.63 - - P H
H
802.11a
H
CH 177
11770 47.43 -26.57 74 57.32 38.63 17.69 | 66.21 - - P \Y
5885MHz
17655 50.38 -17.82 68.2 54.23 39.93 21.85 | 65.63 - - P \Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D4 of D18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5609.44 54.07 |-14.13 68.2 39.02 33.08 1156 | 29.59 | 378 | 347 P H

5683.485 54.01 -39 93.01 38.69 33.27 11.65 29.6 378 347 P H

5700.005 53.11 -52.09 105.2 37.64 334 11.68 | 29.61 | 378 | 347 P H

5722.72 51.7 -65.3 117 36.12 33.49 11.7 29.61 378 347 P H

* 5865 88.67 - - 72.3 34.16 11.85 29.64 378 347 P H

* 5865 78.3 - - 61.93 34.16 11.85 | 29.64 | 378 | 347 A | H

5904.25 55.37 | -48.03 103.4 38.83 34.3 11.88 | 29.64 | 378 | 347 P H

5990.5 55.37 |-32.83 88.2 38.95 34.14 11.94 | 29.66 | 378 | 347 P H

5914 43.38 -32.87 76.25 26.83 34.3 11.89 29.64 378 347 A H

5938.5 4341 | -24.79 68.2 26.86 34.3 11.9 29.65 | 378 | 347 A | H

802.11ax H

HE20 Full H

CH 173 5617.405 53.06 -15.14 68.2 38.01 33.07 11.57 29.59 338 68 P \%

5865MHz 5682.895 53 -39.58 | 92.58 37.69 33.26 11.65 29.6 338 68 P \%

5713.87 54.67 -54.42 109.09 39.13 33.46 11.69 29.61 338 68 P \%

5723.9 52.04 -67.65 119.69 36.45 335 11.7 29.61 338 68 P \%

* 5865 93.48 - - 77.11 34.16 11.85 | 29.64 | 338 68 P \%

* 5865 83.38 - - 67.01 34.16 11.85 29.64 338 68 A \%

5917.5 55.42 | -38.27| 93.69 38.88 34.3 11.89 | 29.65 | 338 68 P \%

5955.75 55.23 -32.97 88.2 38.68 34.28 11.92 29.65 338 68 P \%

5903.25 4338 |-40.76| 84.14 26.84 34.3 11.88 | 29.64 | 338 68 A |V

5934.25 43.38 |-24.82 68.2 26.83 34.3 11.9 29.65 | 338 68 AV

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D5 of D18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11730 46.74 -27.26 74 56.63 38.67 17.66 66.22 - - P H
17595 49.63 | -18.57 68.2 53.96 39.57 21.82 | 65.72 - - P H
802.11ax H
HE20 Full H
CH 173 11730 47.2 -26.8 74 57.09 38.67 17.66 | 66.22 - - P |V
5865MHz 17595 49.94 |-18.26| 68.2 54.27 | 3957 | 21.82 | 65.72 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D6 of D18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

NIl-4 - 5735~5895MHz

WIFI 802.11ax HE20_Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5637.17 53.8 -14.4 68.2 38.76 33.03 11.6 29.59 | 104 97 P H
5669.325 54.33 -28.21 82.54 39.14 33.15 11.64 29.6 104 97 P H
5718.59 54.25 -56.16 | 110.41 38.69 33.47 11.7 29.61 | 104 97 P H
5720.95 53.32 -59.65 | 112.97 37.75 33.48 11.7 29.61 | 104 97 P H
* 5866 83.56 - - 67.19 34.16 11.85 | 29.64 | 104 97 P H
* 5866 78.68 - - 62.31 34.16 11.85 | 29.64 | 104 97 A H
5919.75 54.86 -37.18 92.04 38.32 34.3 11.89 | 29.65 | 104 97 P H
5960.25 55.29 -32.91 88.2 38.76 34.26 11.92 | 29.65 | 104 97 P H
5923.25 43.38 -26.1 69.48 26.84 34.3 11.89 | 29.65 | 104 97 P H
5998.75 43.78 -24.42 68.2 27.39 34.1 11.95 | 29.66 | 104 97 P H
802.11ax
H
HE20
H
Partial 26/4
5643.07 53.26 -14.94 68.2 38.25 33.01 11.6 29.6 323 67 P \Y
CH 173
5650.74 53.19 -15.56 68.75 38.17 33.01 11.61 29.6 323 67 P \Y
5865MHz
5701.48 54.29 -51.33| 105.62 38.81 3341 11.68 | 29.61 | 323 67 P \Y
5724.785 52.13 -69.58 | 121.71 36.53 335 11.71 | 29.61 | 323 67 P \Y
* 5865 92.21 - - 75.84 34.16 11.85 | 29.64 | 323 67 P \Y
* 5865 83.15 - - 66.78 34.16 11.85 | 29.64 | 323 67 A |V
5924.75 55.82 -32.56 88.38 39.28 34.3 11.89 | 29.65 | 323 67 P \Y
5941.25 55.26 -32.94 88.2 38.7 34.3 1191 | 29.65 | 323 67 P \Y
5923.5 43.43 -25.87 69.3 26.89 34.3 11.89 | 29.65 | 323 67 P \Y
5998 43.77 -24.43 68.2 27.37 34.11 11.95 | 29.66 | 323 67 P Y
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D7 of D18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

NII-4 - 5735~5895MHz
WIFI 802.11ax HE20_Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11730 47.66 -26.34 74 57.55 38.67 17.66 | 66.22 - - P H
17595 50.31 -17.89 68.2 54.64 39.57 21.82 | 65.72 - - P H
802.11ax
H
HE20
H
Partial 26/4
11730 46.85 -27.15 74 56.74 38.67 17.66 | 66.22 - - P \Y
CH 173
17595 49.75 -18.45 68.2 54.08 39.57 21.82 | 65.72 - - P \Y
5865MHz
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5618.29 53.04 |-15.16 68.2 38 33.06 11.57 | 29.59 | 100 | 123 P H

5697.645 53.32 -50.14 103.46 37.88 33.38 11.67 29.61 100 123 P H

5719.475 52.85 -57.8 110.65 37.28 33.48 11.7 29.61 100 123 P H

5724.195 52.51 -67.85 120.36 36.91 335 11.71 29.61 100 123 P H

* 5835 88.55 - - 72.31 34.04 11.83 | 29.63 | 100 | 123 P H

* 5835 79.86 - - 63.62 34.04 11.83 | 29.63 | 100 | 123 A | H

5896.25 54.68 -54.6 109.28 38.17 34.28 11.87 29.64 100 123 P H

5944.25 55.62 |-32.58 88.2 39.06 34.3 1191 | 29.65 | 100 | 123 P H

5923.5 4351 |-25.79 69.3 26.97 34.3 11.89 | 29.65 | 100 | 123 A | H

5929 43.41 -24.79 68.2 26.86 34.3 11.9 29.65 100 123 A H

802.11ax H

HE40 Full H

CH 167 5628.615 52.62 -15.58 68.2 37.58 33.04 11.59 29.59 310 63 P \%

5835MHz 5685.55 53.84 -40.7 94.54 38.5 33.28 11.66 29.6 310 63 P \%

5706.79 53 -54.1 107.1 37.5 33.43 11.68 29.61 310 63 P \%

5721.835 54.06 -60.92 114.98 38.48 33.49 11.7 29.61 310 63 P \%

* 5835 93.01 - - 76.77 34.04 11.83 | 29.63 | 310 63 P \%

* 5835 83.88 - - 67.64 34.04 11.83 29.63 310 63 A \%

5920.5 54.43 | -37.06| 91.49 37.89 34.3 11.89 | 29.65 | 310 63 P \%

5974.75 55.43 -32.77 88.2 38.96 34.2 11.93 29.66 310 63 P \%

5895 43.47 | -46.73 90.2 26.96 34.28 11.87 | 29.64 | 310 63 A |V

5932.75 43.44 -24.76 68.2 26.89 34.3 11.9 29.65 310 63 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D9 of D18

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11670 47.96 -26.04 74 57.81 38.76 17.61 66.22 - - P H
17505 49.63 -18.57 68.2 54.68 39.03 21.78 65.86 - - P H
802.11ax H
HE40 Full H
CH 167 11670 47.93 -26.07 74 57.78 38.76 17.61 66.22 - - P \%
5835MHz 17505 49.41 |-18.79| 68.2 54.46 | 39.03 | 21.78 | 65.86 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : D10 of D18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HESO_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)

5633.925 53.98 |-14.22 68.2 38.95 33.03 11.59 | 29.59 | 110 124 P H

5688.5 53.08 -43.64 96.72 37.71 33.31 11.66 29.6 110 124 P H

5701.48 53.52 -52.1 105.62 38.04 3341 11.68 29.61 110 124 P H

5723.015 52.38 -65.3 117.68 36.8 33.49 1.7 29.61 | 110 124 P H

* 5855 81.18 - - 64.85 34.12 11.84 29.63 110 124 P H

* 5855 83.29 - - 66.96 34.12 11.84 | 29.63 | 110 124 A | H

5895 56.05 -54.15 110.2 39.54 34.28 11.87 29.64 110 124 P H

5999.25 55.45 |-32.75 88.2 39.06 34.1 11.95 | 29.66 | 110 124 P H

5895 47.67 -42.53 90.2 31.16 34.28 11.87 29.64 110 124 A H

5998.75 43.74 -24.46 68.2 27.35 34.1 11.95 29.66 110 124 A H

802.11ax H

HES8O Full H

CH 171 5607.375 53.54 -14.66 68.2 38.48 33.09 11.56 29.59 384 25 P \%

5855MHz 5683.485 5436 |-38.65| 93.01 39.04 33.27 11.65 29.6 384 25 P \%

5702.955 53.99 -52.04 | 106.03 38.51 3341 11.68 29.61 384 25 P \%

5721.245 54.4 -59.24 113.64 38.83 33.48 11.7 29.61 384 25 P \%

* 5855 86.43 - - 70.1 34.12 11.84 29.63 384 25 P Vv

* 5855 77.25 - - 60.92 34.12 11.84 29.63 384 25 A \%

5895 60.22 -49.98 110.2 43.71 34.28 11.87 29.64 384 25 P Vv

5949 55.01 -33.19 88.2 38.45 34.3 11.91 29.65 384 25 P \%

5895 53.79 | -36.41 90.2 37.28 34.28 11.87 | 29.64 | 384 25 A |V

5999.25 43.75 -24.45 68.2 27.36 34.1 11.95 29.66 384 25 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D11 of D18

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11710 47.35 -26.65 74 57.23 38.69 17.65 66.22 - - P H
17565 49.72 | -18.48 68.2 54.3 39.39 21.8 65.77 - - P H
802.11ax H
HES8O0 Full H
CH 171 11710 47.53 -26.47 74 57.41 38.69 17.65 66.22 - - P \%
5855MHz 17565 49.79 |-18.41| 68.2 54.37 | 39.39 21.8 | 65.77 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : D12 of D18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI 802.11ax HE160_Full (Band Edge @ 3m)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5644.545 5422 |-13.98 68.2 39.2 33.01 11.61 29.6 104 | 123 P H
5657.525 54.77 -19.02 73.79 39.69 33.06 11.62 29.6 104 123 P H
5711.805 53.39 -55.12 108.51 37.86 33.45 11.69 29.61 104 123 P H
5724.195 53.22 -67.14 | 120.36 37.62 335 11.71 29.61 104 123 P H
* 5815 82.73 - - 66.59 33.96 11.81 | 29.63 | 104 | 123 P H
* 5815 72.73 - - 56.59 33.96 11.81 | 29.63 | 104 | 123 A | H
5895 56.06 -54.14 110.2 39.55 34.28 11.87 29.64 104 123 P H
5987.25 55.11 -33.09 88.2 38.68 34.15 11.94 | 29.66 | 104 | 123 P H
5895 46.54 -43.66 90.2 30.03 34.28 11.87 29.64 104 123 A H
5999 43.8 -24.4 68.2 27.41 34.1 11.95 29.66 104 123 A H
802.11ax H
HE160 Full H
CH 163 5602.36 52.99 -15.21 68.2 37.93 33.1 11.55 29.59 365 280 P \%
5815MHz 5688.5 52.87 |-43.85| 96.72 375 33.31 11.66 29.6 365 | 280 P \%
5715.05 53.65 -55.77 109.42 38.11 33.46 11.69 29.61 365 280 P \%
5724.785 52.11 -69.6 121.71 36.51 335 11.71 29.61 365 280 P \%
* 5815 83.42 - - 67.28 33.96 11.81 | 29.63 | 365 | 280 P \%
* 5815 73.94 - - 57.8 33.96 11.81 29.63 365 280 A \%
5915 56.63 |-38.89| 95.52 40.08 34.3 11.89 | 29.64 | 365 | 280 P \%
5964.5 54.84 -33.36 88.2 38.33 34.24 11.92 29.65 365 280 P \%
5895 49.24 | -40.96 90.2 32.73 34.28 11.87 | 29.64 | 365 | 280 AV
5997.25 43.78 -24.42 68.2 27.38 34.11 11.95 29.66 365 280 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D13 of D18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
21120 37.14 -36.86 74 57.35 37.81 -3.32 54.7 - - P H
33518 4191 | -46.29 88.2 60.27 40.89 -1.93 | 57.32 - - P H
802.11ax H
HE160 Full H
CH 163 22728 35.46 | -38.54 74 54.52 38.48 -3.22 | 54.32 - - P |V
5815MHz 34274 42.62 |-45.58 88.2 61.21 | 41.28 -1.7 | 58.17 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Emission above 18GHz

5GHz WIFI 802.11ax HE160 Full (SHF @ 1m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
21168 35.32 -38.68 74 55.6 37.73 -3.31 54.7 - - P H
34792 42.19 -26.01 68.2 60.78 41.37 -15 58.46 - - P H
H
802.11ax
H
HE160 Full
20736 33.88 -40.12 74 54.31 37.81 -3.43 54.81 - - P \%
SHF
34638 43.22 -24.98 68.2 61.64 41.56 -1.55 | 58.43 - - P \Y
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : D15 of D18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

Emission below 1GHz

WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
68.8 26.09 -13.91 40 44.87 12.29 1.21 32.28 - - P H
110.51 28.85 -14.65 43.5 42.65 16.86 1.61 32.27 - - P H
283.17 27.73 -18.27 46 38.5 18.99 2.57 32.33 - - P H
461.65 23.77 -22.23 46 29.49 23.45 3.32 32.49 - - P H
554.77 26.35 -19.65 46 29.48 25.79 3.68 32.6 - - P H
802.11ax
899.12 33.33 -12.67 46 31.41 28.99 4.67 31.74 - - P H
HE160 Full
69.77 32.55 -7.45 40 51.31 12.29 1.23 32.28 - - P \%
LF
110.51 36.93 -6.57 43.5 50.73 16.86 1.61 32.27 - - P \%
184.23 28.87 -14.63 435 44.18 14.88 2.13 32.32 - - P \%
624.61 27.86 -18.14 46 30.49 26.12 3.87 32.62 - - P \%
773.02 29.96 -16.04 46 29.96 28.09 4.32 32.41 - - P \%
899.12 35.25 -10.75 46 33.33 28.99 4.67 31.74 - - P Vv
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : D17 of D18
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5933.75 496 | 386 882 | 4193 34 | 1069 | 3702 | 100 | 66 | P | H
CH 169
5845MHz 5896.75 38.97 -49.94 88.91 31.31 33.99 10.67 37 100 66 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5933.75MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 34.0(dB/m) + 10.69(dB) + 41.93(dBpV) — 37.02 (dB)

= 49.60 (dBpV/m)

2.

Margin(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)
= 49.6(dBuV/m) — 88.2(dBuV/m)
=-38.6(dB)

For Average Limit @ 5896.75MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 33.99(dB/m) + 10.67(dB) + 31.31(dBpuV) — 37.0 (dB)

= 38.97 (dBpV/m)

2. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 38.97(dBuV/m) — 88.91(dBuV/m)

= -49.94(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : E1 of E49
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH169 5845MHz - L
5+4 Horizontal Fundamental
1300 ‘ T 1300]
110.0| o 10,0
90.0f // 90.0| 1 PEAK(UNIL4) |
700] va qoof UT MU W U
w
he 500 ey ST S
40.0| 40. DM
m
e T 7
Site 1 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
—
40.0| m/_‘,_’,,‘—d—fm”‘"
300
R i
e
Condition AVG(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

.- FR1IN1011-01G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - R

5+4

Horizontal

Fundamental

Peak

Date: 20220927

904 RN PEAK BE(UNILY|

Frequency (MHz)

site $03CHI6-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_1522_220310 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920. 5940 5960, 5980, 6000

Left blank

Avg.

A (@Buvim) Date: 2022.09.27

A .
700) ) S AVG_BE(UNILY
\
600)
500 1 2

750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920, 5040 5960, 5980, 6000
Frequency (1Hz)

£ 03CH16-HY
Condition + AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01G

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz - L

5+4 Vertical Fundamental

J oo vate: 20220027 et gBuvh oate: 20220027
PEAR B 1631
1300 ‘ 1300
1204 , 1204
1100 - 00
100.0| - 100.0{
90| // 90.0| PEAK(UNILA)|
1%
a0 A s0d
7! ——— rod YTV U L
60 s0d -
4 P e
. . et wod i —

100 ocfapamrean
300 304
204 204
10d 10d

oo Bas. SeRn SeTa 566 57Io, 5730, 760 5770 Fie0 GG 603, 6050 070, 5aes o0 o0 o0 oo, £ 0o 7o

reduoncy iz roquency i)
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2022.09.27

1300
1200
o
1000
90
80
700 VG
60

s00]

300
200)
100

000 2000, 3000, 4000, 5000, 5000, 7000
Froquency (MHz)

03CH16-HY
Condition AV6(UNII-4) 2m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT

Report No

.- FR1IN1011-01G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - R

5+4

Vertical

Fundamental

Peak

Date: 20220927

1300
1200
1109
1000
909
309
709
500
S0
400
309
200
100

S PEAK BE(UNILY|

iy
e

site

750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920, 5940 5960, 5980, 6000

Frequency (Hz)
+03CHI6-HY

Condition +PEAK_BE(UNIT 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 2022.09.27

w |

m N T

400
300
200
109
750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920, 5040 5960, 5980, 6000
Frequency (1Hz)
£ 03CH16-HY
Condition * AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01G

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH173 5865MHz - L
5+4 Horizontal Fundamental
130.0| ‘ 130.0|
109 ot 110,
100.0| / 100.0|
90.0| // 90.0| PEAK(UNILY)|
80.0| /"/ N 80.0|
T0of qoof UT L ST L Y =
wd —
e b sn.nwww /«W&W"’WM
wr A
s
T T T
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
RO ORI VoW 3000 000KFS WAt R IO00D00Ks VoW 000 CO0Ks 1 ST AT
Peak
asarm [
80.0| 1
I
40,0 e B S
:m.n’"""d/‘l
ey
03CH16-HY
Condition AVG(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg Left blank
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Report No

.- FR1IN1011-01G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz - R

5+4

Horizontal

Fundamental

Peak

Date: 20220927

1300
1200
1109
1000
909
309
709
500

S PEAK BE(UNILY|

s0.f
400
309
200
100

site

750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920. 5940 5960, 5980, 6000

Frequency (Hz)
+03CHI6-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 2022.09.27

r”\\ ™ AvG,_BE(UNLY)

750

Condition

5780, 5800, 5620, 5840, 5060, 5680, 5900, 5920, 5040 5960, 5080, 6000
Frequency (1Hz)
£ 03CH16-HY
+ AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Report No. : FR1N1011-01G

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH173 5865MHz - L
5+4 Vertical Fundamental
130.0| ‘ 130.0|
109 ot 110,
100.0| - 100.0{
90.0f // 90.0| 1 PEAK(UNILY) |
w09 A My w09
T0of qoof UT L ST L Y =
wd —
A oy ol s04) L ity AR
400 PrY PNPRERYEY.
s
T T
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
RO ORI VoW 3000 000KFS WAt R IOD0D00KH s VoW 000 CO0Ks 1 WAL
Peak
asarm [
.
I
40,0 e ———
:m.nml'
ey
03CH16-HY
Condition AVG(UNII-4) 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg Left blank
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Page Number : E8 of E49



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR1IN1011-01G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz - R

5+4

Vertical

Fundamental

Peak

Date: 20220927

1300
1200
1109
1000
909
309
709
500

PEAK BE(UNILY|

S0
400
309
200
100

site

750 5760, 5800, 5620, 5840, 5860, 5600, 5900, 5920, 5940 5960, 5980, 6000
Frequency (Hz)

+03CHI6-HY

Condition +PEAK_BE(UNIT 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 2022.09.27

w <
N A7 N AVG_BEWNLY
|

7 1

75

0 G780 5000, 5420 5840 5060, 5980 5900, 5020 5940, 5960, 5980, 6000
Frequency (1Hz)
£ 03CH16-HY

Condition * AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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